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QC495T45-13-01 10.1-Hlf£& & CYLINDER BLOCK

=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT9877.1-FB100X130X12 P BB SRt T 2 et O RING 1
10 11408500311000 1EIE (ZG3/8 ) SCREW PLUG 2
11 2409000110700 IHTEIE IR PLUG 5
12 |2409000110200 PR E REAR BUSH OF CAMSHAFT 1
13 |1408500310200 Wi 38 BOWL PLUG 2
13 |1408500310200 Wiy 28 BOWL PLUG 2
15 |2409000103800 Bk B DRAIN VALVE BLOCK 1
16 |1408500320000 BOKF X DRAIN SWITCH 1
17 12409500102900 Sl E N E CYLINDER COVER LOCATING BUSH 2
18 |2409500100200 HEE CYLINDER LINER 4
19 12409000100400 SElEEE (2) CYLINDER COVER BOLT (2) 4
2 |GBT5783-M8X30 VAviiE N v BOLT 5
20 |2409000100300 TR (H) CYLINDER COVER BOLT (1) 14
21 |2409500100500 Fra i CYLINDER HEAD GASKET 1
22 |2409500110000 IR BLOCK 1
24 |2409000110600 PAHETRT B FRONT BUSH OR CAMSHAFT 1
25 12409500103600 HEIK 1 EH AR WATER INLET SEAL PLATE 1
26 |GBT5783-M8X25 [ BOLT 2
27.28 12409500102500,/2600 FHE MAIN BEARING 5
29 12409500110800 RS MAIN BEARING COVER 4
3 IGBT93-8 HJE8 WASHER 8 12
30 |2409000110500 WAL DR TE S MIDDLE BUSH OF CAMSHAFT 1
32.33 [2409000102200,/2100 i ok CRANKSHAFT HALFRING 2
34 |2409500110400 JEER REAR MAIN BEARING COVER 1
36 12409000110900 F Al IR BOLT 10
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QC495T45-13-01

10. 1-#LHR S A (2E)

bR =2 HFR e

No. Code Description Quantity Remark
37 [2409000103700 KRB DRAIN VALVE BLOCK 1

4 |GBT97.1-8 Hup WASHER 12

S 12409000101800 JaE S REAR OIL SEAL COVER 1

S 12409000101800 Jaid T REAR OIL SEAL COVER 1

6 2409000101900 JahE REAR OIL SEAL COVER GASKET 1

7 |GBT119.1-B10X25 [ £ PIN 2

8 2409000110300 Wi 28 BOWL PLUG 1

9 |GBTI119.1-B8X20 [ A £ PIN 2
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QC495T45-13-10 10.10-Sfr=% = M s CYLINDER HEAD COVER ASSEMBLY

N2 R B HE 3
No. Code Description Quantity Remark
1 |2409001110101 s O 25 COVER 1
1.1 |2409001110201 T 1 25 CAP GASKET 1
2 12409501100201 ik CYLINDER HEAD COVER 1
2409501100300 AL CYLINDER COVER SEAL RING 1
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QC495T45-13-11 10.11-1EREE S TIMING GEAR CASE ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 12410200204700 R COVER PLATE 2
10 |2409001200203 Wi E GRS GEAR CHAMBER COVER GASKET 1
11 |2409001200103 Wi =S COVER,GEAR 1
12 [2410202300202 EREAHE GASKET 1
13 12410200204800 M COVER PLATE 1
14 |GBT276-6006 B BEARING 2
15 |2409000201603 WEZFE HYDRAULIC PUMP GEAR 1
16 |GBTS5782-M8X40 N SRR BOLT 4
17 |GBT119.1-B8X20 [ £ PIN 2
18 [2409001200901 FE R REN TIMING POINTER 1
19 |GBT9877.1-FB60X80X12 P BB SRl T 2 et O RING 1
2 [2410200204600 o WASHER 2
20 |GBT93-8 S WASHER 8 28
21 |GBT97.1-8 g WASHER 28
22 |GBT5782-M8X65 VAV B Vs BOLT 4
23 |GBT6170-M12 [2CH NUT 1
24 |GBT97.1-12 Hup WASHER 1
25 |2409001210500 o SUPPOT BRACKET 1

25.32 [2409001210000 TREE TR B0 R TE S B CLOSING WHEEL 1
26 2409001210400 PSS SPACER BUSH 1
27 2409001210300 i SHAFT 1
28 2409001210600 THAT TOP ROD 1
29  |GBT276-6202 TRV ER SR BEARING 1
3 ]2409001200400 Wi s GASKET 1
30 [2409001210100 R TENSION PULLEY 1
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QC495T45-13-11 10.11-1E &% 28 M i (48)

=3 192 ZFR B i
No. Code Description Quantity Remark
31 [2409001210200 BhikzE BEARING COVER 1
32 |GBT5783-M8X30 VaViib N i BOLT 6
4 2409001200708 K HHLSZ L GENERATOR BRACKET 1
GBT5783-M10X25 [ BOLT 2
6 |GBT97.1-10 HE 10 WASHER 10 2
2409001200306 W= GEAR CHAMBER 1
9 2410200201200 Gk Rag s COVER 1

10
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QC495T45-13-12 10.12-"k %528 FLYWHEEL COVER ASSEMBLY

=3 192 ZFR B i
No. Code Description Quantity Remark
1 |GBT6170-M12 (A5 NUT 2
2 |GBT97.1-12 g WASHER 2
3 |GBT93-12 gtz WASHER 2
4 |GBT898-M12X30 R AE 8.8—A3L STUD 2
5 2409001300101 ki Flywheel Housing 1
6 |GBT5783-M12X110 [ BOLT 1
2409000101901 RIS TS FLYWHEEL HOUSING GASKET 1

12
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QC495T45-13-13 10.13—-= Rl & ¢ HIGH PRESSURE OIL PIPE ASSEMBLY

=2 = ZFR e 3
No. Code Description Quantity Remark
1 12409001410003 55— v R A IST CYLINDER HIGHT-PRESSURE OIL PIPE 1
1.5 |2409001400003 1 R VA B ASSEMBLY 1
2 2409001420003 55 AR e R T HIGH PRESSURE OIL PIPE ASSEMBLY 1
2409001430003 o =R A 2ST CYLINDER HIGHT-PRESSURE OIL PIPE 1
4 12409001440003 S VUL = R A BB ASSEMBLY 1
3ST CYLINDER HIGHT-PRESSURE OIL PIPE
5 11408501410200 W R i 42 Sk B B ASSEMBLY 8
6 |GBT6170-MS8 M8 4ST CYLINDER HIGHT-PRESSURE OIL PIPE 2
7  |GBT859-5 TR i AR ASSEMBLY 2
8  11408501400100 Je 4 4
9 [|GBT65-M5X20 FEAE A SR ET OIL INJECTION PUMP JOINT NUT 2
NUT M8
WASHER
HOOP
SCREW

14
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QC495T45-13-14 10.14-HLyhZE .55 OIL PUMP ASSEMBLY

=3 %= LA B >
No. Code Description Quantity Remark
2409001500000 HLIM S B OIL PUMP ASSEMBLY 1
2 2210503110000 DR AL OIL STRAINER 1

16
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QC495T45-13-15 10.15-MWs i BREATH ASSEMBLY

=2 %= LA B ¥
No. Code Description Quantity Remark

1 2409001600001 M- 2 A i 1

4  |GBT3452.1-23.6X3.55 RS B OTEAR I % 4 B O-SEAL RING 3

5 |GBT5783-M8X20 g BOLT 3

5 |GBT5783-M8X20 [ BOLT 3

6 |GBT93-M8 AR MS SPRING WASHER 3

7  |GBT97.1-M8 Hupg| WASHER 3

18
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QC495T45-13-16 10.16—-HlLilE #.&a OIL CIRCUIT ASSEMBLY

=3 192 ZFR B >
No. Code Description Quantity Remark

1 |GBT5783-M8X35 VaViiby Yo BOLT 4 2011-11_

1 |GBT5783-M8X20 A4 BOLT 4

1 |GBT5783-M8X20 [g N BOLT 4

2 |GBT93-8 S WASHER 8 4

3 |GBT97.1-8 g WASHER 4

4 2409501700000 MM PIPE. LUB.OIL 1

2409501700300 GIR =95 OIL PIPE GASKET 2

20
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QC495T45-13-17 10.17-/KE X E M -17 WATER PUMP AND FAN ASSEMBLY-17

bR =2 HFR B
No. Code Description Quantity Remark
1 |GBT5782-M8X115 VaYiBS 1o BOLT 4
10 |GBT5783-M8X25 g BOLT 5
11 |2409001900105 RER e THERMOSTAT COVER 1
12 11408501700200 REpITE &Yy THERMOSTAT COVER GASKET 1
13 |1408501700300 TR THERMOSTAT 1
14 12409001810006 b €959 WATER PUMP ASSEMBLY 1
15 |2409000101301 HREE R WATER INLET BENDING PIPE GASKET 1
16 12409000101210 PR HOSE 1
17 |2409001900401 REpI T Ter Yoy THERMOSTAT HOUSING GASKET 1
2 |GBT93-8 HES WASHER 8 13
3 |GBT97.1-8 g WASHER 13
4 1408500820003 BENRUH COOLING FAN 1
5 2409001801309 PNzskteN FAN GASKET 1
6 |GBT1154-AV17X845 = TRIANGLE BELT 1
6 |GBT1154-AV17X702 = TRIANGLE BELT 1
7 12409001801500 AR V-BELT PULLEY 1
8 |GBT5782-M8X85 NSk A BOLT 2
GBT5782-M8X55 VaY: BN ves BOLT 5

22
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QC495T45-13-18 10.18-MiyHZ OIL INJECTION PUMP

b (s i Ht )
No. Code Description Quantity Remark
1 2409002110015-X4BQ85Y USRS OIL INJECTION PUMP 1
1 2409002110016—-BH4QT85Y078 LTS OIL INJECTION PUMP 1

24
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QC495T45-13-19 10.19- & HHLEE ALTERNATOR ASSY

Fr's =2 HFR e L
No. Code Description Quantity Remark
1 GBT6170-M10 MEEEM10 NUT MI10 1
2 GBT97.1-10 HE 10 WASHER 10 1
3 2409002310021 K HALE R Generator assembly 1
4 GBTS5782-M10X105 JovEs BOLT 2
5 2409002320000 K AL R A GENERATOR BONNET ASSEMBLY 1

26
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QC495T45-13-02 10.2-1ERfiA4 s R, TIMING GEAR ASSEMBLY -2

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 12409000200800 e A L HEAR CAMSHAFT THRUST PLATE 1
10 [2410200500600 AR PRESSURE PLATE 1
11  |GBT5782-M8X55 VaY: B ve BOLT 2
12 12409000200900 LS I A CAMSHAFT TIMING GEAR 1
13 [2409000200700 iy 2l 1 ) 5 CRANKSHAFT TIMING GEAR 1
14 11408500400900 B T IR S AR CAMSHAFT TIMING GEAR PRESSURE PLATE 1
15 |GBT93-12 Hup WASHER 1
16 |GBT5782-M12X45 VaY: B ves BOLT 1
2 |GBT97.1-8 g WASHER 28
3 |GBT93-8 HES WASHER 8 29
4  |GBT5783-MS8X18 VaYiBS 1o BOLT 2
5 12409000200400 E I E 1 5 A TIMING IDLE GEAR SHAFT 1
6 2409000200500 IERHE U et & TIMING IDLE GEAR BUSH 1
7 12409000201404 WM IE I U A TR B A OIL INJECTION PUMP TIMING GEAR 1
8 2409000200300 R 1 I 5 CONNECTING PLATE 1
OIL INJECTION PUMP TIMING GEAR
9 2409000200600 EmME L 1
9 2409000200600 IERE R TIMING LAZY GEAR 1

TIMING LAZY GEAR

28
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QC495T45-13-20 10.20—#Afit45 S pl—20 FUEL SUPPLY SYSTEM ASSEMBLY

N2 R AR Ko 3
No. Code Description Quantity Remark

2409002411007 I (] S A s OIL INJECTOR RETURN PIPE PARTS 1
2 12409002430000 AR AR VITTA 1
2409002440000 JEVES A FILTER OIL OUTPUT PIPE PARTS 1

30
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QC495T45-13-21 10.21-Miyhgsm, FUEL INJECTOR ASSEMBLY

=2 %= LA B >
No. Code Description Quantity Remark
2409002500006 MR 7 A, INJEKTOR ASSEMBLY
2 12409002510106 THIWE 8 4 NOZZLE FITTING 4

32
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QC495T45-13-22 10.22-Hlilisgias S OIL FILTER ASSEMBLY

=3 192 LA B P
No. Code Description Quantity Remark
1408500301700 IR NS E Y OIL FILTER GASKET 1
2 1408502610002 HLIME 2 OIL FILTER 1
2.1 [JX0810D LIRS T TN OIL FILTER ELEMENT 1
GBT93-8 S WASHER 8 2
4 |GBT97.1-8 g WASHER 2
GBT5783-M8X25 [ BOLT 1
6 |GBT5782-M8X50 VaViib N i BOLT 1

34
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QC495T45-13-23 10.23-#AEG a8 5. —23 FUEL FILTER ASSEMBLY-23

N2 li%=: AR HE ¥
No. Code Description Quantity Remark
1 ]1408502810001 PRSI 2 S A CX0708TFUELFILTERASSEMBLY CX0708T 1
2 |GBT93-8 8 WASHER 8 2
3 |GBT97.1-8 g WASHER 2
4 |GBT5783-M8X30 INF KRS BOLT 2

36
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QC495T45-13-24 10.24-iZs HEHLE A STARTING MOTOR ASSEMBLY

e R A Bkt i
No. Code Description Quantity Remark

1 12409003010009 AL B AL Motor Starter 1
2 |GBT6170-M12 2B NUT 2
3 |GBT93-12 g WASHER 2
4 |GBT898-MI12X35 WK w2 A 8.8—A3L STUD 2

38
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QC495T45-13-03 10.3—AHL55 . CYLINDER HEAD ASSY

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 12409500300700 A e VALVE SPRING UPPER SEAT 8
10 |1408500220300 AT 1) B R R VALVE CLEARANCE ADJUSTING NUT 8
11 2409000320300 AT B R BT VALVE CLEARANCE ADJUSTING SCREW 8
12 |GBT73-MI10X1X10 T Pty % R AT SCREW 2
13 |GBT894.1-18 P41 RETAINER RING 2
14 12409000320100 HE WASHER 8
15 2409000321200 SR E RS VALVE ROCKER BUSH 8
16 [2409000321100 IR VALVE ROCKER 8
17 12409500320400 TR R BRACKET-ROCKER ARM SHAFT 4
18 12409000320500 SRR VALVE ROCKER SPRING 3
19 |2409000300901 mH BRACKET,LIFTING 1
2 2210500300600 SRk LOCK 16
21  |GBT5783-M8X20 [ BOLT
21  |GBT5783-M8X20 [ BOLT 4
23 |GBT5783-M8X30 NSk IR BOLT 8
24 2410200100200 AU TIHES A VALVE OIL SEAL ASSEMBLY 8
26 2409500310800 HEA T INSERT-VALVE SEAT(OUTLET) 4
27 |2409500310700 AT AIR INLET VALVE SEAT 4
28 2409500310200 [T VALVE STEM GUIDE 8
3 2409500301500 HEA EXHAUST VALVE 4
31 [1408500210200 Wiy 2 BOWL PLUG 3
32 |GBT923-M10 FSiA- 35t NUT 4
33 2409000301600 285 NUT 4
34 |2409500300100 AR T S AR A BOLT OF ROCKER ARM SEAT 4
35 12409500320600 PR ROCKER SHAFT 1
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TB454—Q161Y20KHE Hi #l

QC495T45-13-03 10.3-SFL3% Mk (£0)

=2 = ZFR e
No. Code Description Quantity Remark
36 [2409500320700 JE R REAR ROCKER SHAFT 1
36 |2409500320700 Ja PR REAR ROCKER SHAFT 1
37 2409000300300 HA g EXHAUST PIPE GASKET 4
38 |2409500310600 g PLUG 4
39 [2409000301300 Ji it g B REAR END COVER GASKET 1
4 2409500301400 AT AIR INLET VALVE 4
40 12409000301200 Ji i 2 REAR END COVER 1
41 2409500310900 g PLUG 2
43 [2409500310100 ki CYLINDER COVER 1
44 [2409000300200 WG AIR INLET PIPE GASKET 4
45 12409500320200 HIRE R PRECEDING ROCKER ARM SEAT 1
5 12409000300500 SRR & INNER VALVE SPRING 8
6 2409000300400 S ohifsE OUTER VALVE SPING 8
7 IGBT6170-M8 IZEEMS NUT M8 8
8 IGBT93-8 HupE8 WASHER 8 8
9 1408500201300 e AR A OIL INJECTOR PRESSURE PLATE BOLT 8
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TB454—Q161Y20KHE Hi #l

QC495T45-13-04 10.4-752E. #EM AL PISTONS & CONNECTING RODS

=3 192 ZFR B i
No. Code Description Quantity Remark

1 2409500410000 EE S7 95859 PISTON RING ASSEMBLY 4

2 [2409500400100 159 PISTON 4

3 |GBT983.1-29 4P RETAINER RING 8

4 2409500400400 1% FEA PISTON PIN 4

5 2409500420000 AT CONNECTING ROD ASSEMBLY 4

6 2409500400300 RN EL CONNECTING ROD BEARING 8
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TB454—Q161Y20KHE Hi #l

QC495T45-13-05 10.5—-fh4h. i CRANKSHAFT FLYWHEEL ASSEMBLY

=3 192 LA B P
No. Code Description Quantity Remark
2409000500201 RS FLYWHEEL BOLT 8
2 |GBT119.1-B10X25 [ PIN 1
2409000510003 WU FLYWHEEL RING GEAR ASSEMBLY 1
3.1 2409000510103 ki FLYWHEEL 1
3.2 12409000510200 RH Ui GEAR RING OF FLYWHEEL 1
4 |GBT276-6204 BRYAEREN & BEARING 1
5 2409500500400 i 6l CRANK SHAFT 1
6 2409500501000 EIDRER[EEE FRONT LUBRICATING DISC 1
7  |GBT1096-A12X63 S FLAT KEY 1
8 2409000500607 H il 2 7 e GRANK SHAFT PULLEY 1
9 1408500600200 HEBf TV STARTING CLAW WASHER 1
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QC495T45-13-06 10.6— 55l sl CAMSHAFT ASSY

N2 R B B ¥
No. Code Description Quantity Remark
1 2409000600300 SUTHERE VALVE PUSH ROD 8
2 2409000600200 TR VALVE TAPPET 8
3  |GBT1096-C8X22 P FLAT KEY 1
4 2409000600101 Et CAMSHAFT 1
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TB454—Q161Y20KHE Hi #l

QC495T45-13-07 10.7-yHc7E Ea OIL SUMP ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 12409000700700 RIS Y STUD
10 |2409000700900 B ST FRONT SUPPORT FOOT
11 |GBT5783-M16X30 VAV By BOLT
12 |GBT5782-M16X60 VaYiBS 1o BOLT 12
13 |GBT93-Ml6 Hupg| WASHER 12
14 |2410201310101 TR ZE OIL DISCHARGING SCREW PLUG 1
15 |IBT982-77 HpE 10 WASHER 10 1
16 |GBTS5782-M8X40 N SRR BOLT 9
17 12409000700800 WK w2 A 8.8—A3L STUD 2
18 |GBT5783-M8X75 NSk IR BOLT 2
19 |2408000140200 Bl RS A1 OIL DIPSTICK PIPE 1
2 2409000700500 VEEIRLiTd RIGHT GUARD PLATE 1
20 |2409000722004 IR R BB OIL DIPSTICK ASSEMBLY 1
3 IGBT93-8 HJE8 WASHER 8 25
4 |GBT97.1-8 Hupg| WASHER 25
5 IGBT6170-M8 IZEEMS NUT M8 4
6 |GBT119.1-B14X16 [ A PIN 2
7 12409000700101 Rt ictar Yy OIL SUMP GASKET 1
8 2400000710011 IR OIL SUMP 1
9 [2409000700600 Zefrii LEFT GUARD PLATE 1
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TB454—Q161Y20KHE Hi #l

QC495T45-13-08 10.8-HF & 5 s -8 EXHAUST PIPE ASSEMBLY-8

bR = ZFR e ¥
No. Code Description Quantity Remark

1 12409000300300 HE R EXHAUST PIPE GASKET 4

2 2409000800106 Hessg EXHAUST PIPE 1

3 |GBT97.1-8 g WASHER 8

4 |GBT93-8 HJE8 WASHER 8 8

5  |GBT5783-M8X25 g BOLT 8

6 |GBTS5783-M10X25 [ BOLT 2

7 12409000800202 HE LT R GASKET 1

8 IGBT93-10 P10 WASHER 10 2

9 |GBT6170-M10 M0 NUT MI10 2
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TB454—Q161Y20KHE Hi #l

QC495T45-13-09 10.9-#5 4 M -9 INTAKE PIPE ASSEMBLY-9

=2 %= LA B ¥
No. Code Description Quantity Remark
1 2409000300200 HAERS AIR INLET PIPE GASKET 4

10 12410205110000 KIETRIANIE FLAME WARM-UP PLUG 1

2 12409000910011 PR AIR INLET PIPE 1

3 |GBT97.1-8 Hupg| WASHER 12

4 |GBT93-8 HES WASHER 8 12

5 |GBT5782-M8X30 VaViiby Yid BOLT 8

6 1408500900300 HERER R AIR INLET CONNECTING PIPE WASHER 2

7 12409000900306 HIEE AIR INLET CONNECTING PIPE 1

8 |GBT70.1 BEAAMI10 x 25—-A3L BOLT M10  25-A3L 1 2012-10_
9 2410205120000 B P PIPELINE ACCESSORIES 1

9 2410205120000 B P PIPELINE ACCESSORIES 1
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TB454—Q161Y20KHE Hi #l

TB400.11 11-23=5EE R E R 11-AIR CLEANER ASSEMBLY

bR =2 ZFR e ¥

No. Code Description Quantity Remark
0 |TB400.11.1-05 2B AR I AIR FILTER CORE 1 2011-11_
0 |TB400.11.1-05 Z DRI AR IR AIR FILTER CORE 1 2011-11_
1 |Q67683 R4 Clip 2 2011-11_

2 |TB400.11-01 PRI AIR INLET HOSE OF AIR FILTER 1 2011-11_
3 |TB400.11.1 Z DRI AR S A AIR FILTER ASSEMBLY 1 2011-11_
3.1 |TD9%00.11A-01 G WAt I LS I AIR FILTER MAINTENANCE INDICATOR 1 2011-01_
4  |GBT5783-M8X25-A2L g BOLT 2 2011-11_
5 |GBT93-8-A0P HHE WASHER 6 2011-11_

6 |TB400.11.2 S R e e AIR FILTER ASSEMBLY BRACKET WELDMENT 1 2011-11_
7  |GBT97.1-8-A0P -2 WASHER 4 2011-11_
8 |GBT6170-M8-A2L [2CH NUT 2 2011-11_
9 |GBT5783-M8X16-A2L g BOLT 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB500.13D 13- #1Z& B 13-COOLING SYSTEM ASSEMBLY

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 |TBS500.13Y.5 IR R R AIR FILTER ASSEMBLY BRACKET 1 2011-11_
10 |GBT97.1-8-A0OP -2 WASHER 6 2011-11_
11 |GBT5783-M8X20-A2L [ BOLT 6 2011-11_
12 |FT650.13.112 [ irgroN RUBBER PAD BLOCK 4 2011-11_
13 |GBT5783-M10X20-A3L g BOLT 2 2011-11_
14 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 2 2011-11_
15 |GBT97.1-10-A0P -2 WASHER 2 2011-11_
16 |TB500.13Y.2 IRFEHMIE A RADIATOR BACKING BOARD WELDMENT 1 2011-11_
17 |FT650.13.116 HE WASHER 2 2011-11_
18 |GBT6178-M10-A3L 12U 7S Fry A IR NUT (PAGESI) 2 2011-11_
19 |GBT91-2.5X28-A0P FF 1144 PIN 2 2011-11_
2 |TB550.13.2 A& PULL ROD UNIT 2 2011-11_
3 |TB500.13C.2 AR SR RADIATER ASSEMBLY 1 2011-11_
4 |QCT619-Q67657 BAUIIIT 1% 3 XK FR B-TYPE WORM TRANSMISSION HOSE CLAMP 4 2011-11_
5 |TB500.13-01 IKFEIE R WATER TANK INLET HOSE 1 2011-06_
S |TB500.13D-01 IKAEHE KRS WATER TANK INLET HOSE 1 2011-11_
5 |TB500.13-01 IKFEIE R WATER TANK INLET HOSE 1 2011-06_
6 |FT450.13.102 TRAE AR WATER TANK OUTLET HOSE 1 2011-11_
7 |GBT96-8-A0P KEE WASHER 2 2011-11_
8 |GBT93-8-A0P Hup WASHER 8 2011-11_
9 |GBT6170-M8-A2L [2SH NUT 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB400.201F 20.1-F3ii 18 20.1-HAND THROTTLE ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |TA700.201-01 FMIT TR AL HANDLE THROTTLE ASSEMBLY 1 2011-11_
10 |FT650.20.133 EERET LOCKING SCREW 1 2011-11_
11 |GBT818-M8X20—A2L TR RS IRET SCREW 2 2011-11_
11 |GBT818-MS8 x 20—A2L TERE SR IRET SCREW 2 2011-12_
12 |FT300.20.105 F IRk 5 PULL WIRE BRACKET OF HAND THROTTLE 1 2004-01_
12 |FT300.20.015 FI TR g L HE PULL WIRE BRACKET OF HAND THROTTLE 1 2010-02_
12 |FT300.20.015 F 1Rk 5 PULL WIRE BRACKET OF HAND THROTTLE 1 2010-02_
13 |GBT93-8-A0P | WASHER 2 2011-11_
2 |GBT93-6-A0P THSE SPRING WASHER 3 2011-11_
3 |GBT5781-M6X16-A2L VAviiE N v BOLT 3 2011-11_
4 |FT700.20.324 Fl = HAND THROTTLE COVER 1 2011-11_
5  IGBT5780-M10X45-A3L VAviiE N v BOLT 1 2011-11_
6 |GBT96-10—A0P g WASHER 1 2011-11_
7 |GBT68-M8X30-A2L FFREDTSLIRET SCREW 3 2011-11_
8 IGBT6170-M8-A2L 2251 NUT 3 2011-11_
9 |GBT97.1-8-A0P T WASHER 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB400.202B 20.2-JIHI 1.8 5 20.2-FOOT THRORRLE ASSEMBLY

bR = ZFR e

No. Code Description Quantity Remark
1 |GBT879.1-5X20 PR B B PIN 2 2004-01_
10 |GBT5781-M8X20-4.8—A2L NSk IR BOLT 2 2011-11_
11 |FT300.20.011 TR A FOOT THROTTLE ROCKER ARM WELDMENT 1 2011-11_
12 |FT300.20.016 JHRHIT T 2L 08 A FOOT THROTTLE WIRE BRACKET WELDMENT 1 2010-02_
2 |FT650.20.101 JHI B AR FOOT PEDAL 1 2011-11_
3 |FT650.20.107 TS RUBBER RING 1 2011-11_
4 |FT300.20.013 JHI B A PR S FOOT PEDAL ROCKER ARM WELDMENT 1 2011-11_
5 |GBT5783-M5X12-A2L VAV BN e BOLT 3 2011-11_
6 |FT650.20.104 5% TORSION SPRING 1 2011-11_
7 |FT650.20.108 il THROTTLE PEDESTAL 1 2011-11_
8 IGBT6170-M8-A2L [2CH NUT 1 2011-11_
9 |FT650.20.114 TS HAND THROTTLE ROCKER 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB400.203B 20.3-H7 £k 2% 20.3-PULL WIRE ASSEMBLY

N2 R AR HE ¥
No. Code Description Quantity Remark
1 |FT650.20.014 JHIH TR FOOT THROTTLE WIRE ASSEMBLY 1 2011-11_
2 |GBT91-2X16-A0P F o4y PIN 2 2010-04_
2 |GBT91-2X12-A0P FF o4y PIN 2 2009-01_
3 |GBT882-B5X20-A0P et PIN 1 2004-01_
4  |FT400.20.018 JE KRR EXTINGUISH WIRE ASSEMBLY 1 2011-11_
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TB550.211Clutch assembly




TB454—Q161Y20KHE Hi #l

TB550.211. 21-B&# 5  21-CLUTCH ASSEMBLY
=2 = ZFR e
No. Code Description Quantity Remark
0 |TB550.211 21.1- B AR A 21.1-CLUTCH ASSEMBLY 1 2011-11_
1 |FT400.21B.104 R B A g hiT AUXILIARY CLUTCH PULL ROD 3 2011-11_
10 |FT400.21B.110 jji¥as TOP ROD 3 2011-11_
11 |FT300.21B.109 B PIN 3 2011-11_
12 |GBT91-3.2X16-A0P FE 4 PIN 10 2011-11_
13 |GBT848-10-A0P JINELE WASHER 12 2011-11_
14 |FT400.21B.107 TG RR I BT MAIN CLUTCH RELEASE LEVER 3 2011-11_
15 |FT300.21B.111 KA LONG PIN 6 2011-11_
16 |FT400.21B.108 oy R FF MAIN RELEASE LEVER SPRING 3 2011-11_
17 |FT400.21B.106 BB G250 BALAT AUXILIARY CLUTCH RELEASE LEVER 3 2011-11_
18 |GBT6171-M8X1-A2L JEtVav =l SHE NUT 3 2011-11_
19 |FT300.21B.105 Bk BALL NUT 3 2011-11_
19 |FT300.21B.105 BRI BALL NUT 3 2011-11_
2 |FT400.21B.015 B G ARy UK AUXILIARY CLUTCH FRICTION PLATE 1 2011-11_
20 |FT300.21B.120 Bl 4> B RT3 ASSEMBLY 3 2011-11_
AUXILIARY RELEASE LEVER SPRING
21  |GBT5783-M10X40-A3L ke 6 2011-11_
22 |GBT93-10 B 10 BOLT 6 2011-11_
3 |FT400.21B.102 RS G AR A WASHER 10 1 2011-11_
4  |TB550.211-01 BB AUXILIARY CLUTCH PRESSURE PLATE 1 2011-11_
5 |FT300.21B.114 T B AR R IRET DISC SPRING 3 2011-11_
MAIN CLUTCH ADJUSTING SCREW
6 |GBT6171-M10X1-A2L 285 3 2011-11_
7 |FT400.21B.113 T Ea NUT 1 2011-11_
8  |FT400.21B.014 T AR MAIN CLUTCH PRESSURE PLATE 1 2011-11_
9  |FT400.21B.112 AT MAIN CLUTCH FRICTION PLATE ASSEMBLY 1 2011-11_
CLUTCH COVER

66



TB454-Q161Y20KHE R #l

67

TB550.211Clutch assembly




TB454—Q161Y20KHE Hi #l

TB550.211 21.1-E & a5 21.1-CLUTCH ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |FT400.21B.104 R B G A hIRT AUXILIARY CLUTCH PULL ROD 3 2011-04_
10 |FT400.21B.110 ThiFF TOP ROD 3 2011-04_
11 |FT300.21B.109 Bl PIN 3 2011-04_
12 |GBT91 FFO8s 3.2x25 COTTER PIN 3.2 25 10 2011-04_
13 |GBTS48 JINEPE 8 SMALL WASHER 8§ 12 2011-04_
14 |FT400.21B.107 F R G BT MAIN CLUTCH RELEASE LEVER 3 2011-04_
15 |FT300.21B.111 KA LONG PIN 6 2011-04_
16 |FT400.21B.108 T AT AT MAIN RELEASE LEVER SPRING 3 2011-04_
17 |FT400.21B.106 BB A28 4 BIALFT AUXILIARY CLUTCH RELEASE LEVER 3 2011-04_
18 |GBT6171 1S I EEM 10X 1 1-TYPE HEX NUT M10X1 3 2011-11_
19 |FT300.21B.105 B L 42 B BALL NUT 3 2011-04_
19 |FT300.21B.105 Bk BALL NUT 3 2011-04_
2 |FT500A.21B.015 I AR B AUXILIARY CLUTCH FRICTION PLATE 1
2 |FT400.21B.015 B G ARy UK ASSEMBLY 1 2004-01_
20 |FT300.21B.120 Bl 4> B RT3 AUXILIARY CLUTCH FRICTION PLATE 3 2011-04_
ASSEMBLY
21 |GBTS5783 VaYiBS: 1o AUXILIARY RELEASE LEVER SPRING 6 2011-04_
22 |GBT93 T o 2R 5 5 A ] 6 2011-04_
3 |FT400.21B.102 RS G AR A BOLT 1 2011-04_
4 |TB550.211-01 TP 5 WASHER 1 2011-04_
5 |FT300.21B.114 T B AR R IRET AUXILIARY CLUTCH PRESSURE PLATE 3 2011-04_
DISC SPRING
6 |GBT6171 1S AR EEM10X 1 MAIN CLUTCH ADJUSTING SCREW 3 2011-04_
7 |FT400.21B.113 T Ea 1 2011-04_
8 |FT500A.21B.014 F RGBT K 1-TYPE HEX NUT MI10X1 1
8  |FT400.21B.014 TR AT B MAIN CLUTCH PRESSURE PLATE 1 2004-01_
9 |FT400.21B.112 BART MAIN CLUTCH FRICTION PLATE ASSEMBLY 1 2011-04_
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TB454—Q161Y20KHE Hi #l

TB504.212 21.2-F & 889 WIS 21.2-CLUTCH CONTROL MECHANISM ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT276-6204-2RS R BEARING 1 2011-11_
10 |GBT93-10-AOP T v 2R 5 5 A WASHER 6 2011-11_
11 |GBT882-B10X28 et PIN 2 2011-11_
12 |FT300.43.110 ik X PULL ROD REAR FORK 1 2011-11_
13 |GBT97.1-10-A0P SR WASHER 2 2011-11_
14 |GBT91-3.2X16—A0P Pannkt PIN 2
15 |GBT6170-M10-LH-A3L 2251 NUT 1 2011-11_
16 |FT300.21.110 XA PULL ROD 1 2011-11_
17 |GBT6170-M10-A3L [2CH NUT 2 2011-11_
18 |FT300.43.108 RIFFRT Y PULL ROD FRONT FORK 1 2011-11_
19 |GBT5783-M10X40-8.8-A3L YEAe BOLT 7 2011-11_
2 |TA800.212-02 1899 67 13 THRUST BEARING 1 2011-11_
20 |FT300.21.013 BT R B Al CLUTCH RELEASE FORK SHAFT UNIT 1 2011-11_
21 |TB504.21-01 AR CLUTCH PEDAL WELDMENT 1 2011-11_
22 |GBT93-6-A0P TS SPRING WASHER 2 2011-11_
23 |GBT5783-M6x16—A2L A BOLT 2 2011-11_
3 |FT400.21B.101 43 Bl R B RELEASE BEARING SEAT 1 2011-11_
4 |FT300.21.102 Y 7y 7 [ Ao THRUST BEARING SEAT RETURN SPRING 2 2011-11_
S |FT300.21.103 B RELEASE SHIFT FORK 1 2011-11_
6 |FT300.21.113 1EZRET THRUST SCREW 1 2011-11_
7 |TA800.212B-02 RtRiN 22 LOW CARBON STEEL WIRE 1 2011-11_
8  |TB504.21.1 B Arae AR A A CLUTCH PEDAL BODY UNIT 1 2011-11_
9 |FT300.43.130 PR ] o7 3 3 PEDAL RETURN SPRING 1 2011-11_
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TB504.311Front driving axle assembly-1




TB454—Q161Y20KHE Hi #l

TB504.311-1 31.1.1-FiEREHF -1 FRONT DRIVING AXLE ASSEMBLY-1

=3 192 ZFR B P
No. Code Description Quantity Remark
1 |FT304.31F.011 HISRBIH 4 S, FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
2 |GBT93-14-A0P S SPRING WASHER 8 2011-11_
2 |GBT93-14-A0P L SPRING WASHER 8 2011-11_
3  |GBTS5783-M14X45-10.9-A3L JovEs BOLT 8 2011-11_
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TB504.311Front driving axle assembly-2

Main gear box housing




TB454—Q161Y20KHE Hi #l

TB504.311-2 31.1.2-HiIKEHF -2 FRONT DRIVING AXLE ASSEMBLY-2

bR =2 ZFR e
No. Code Description Quantity Remark
0 |FT304.31F.011 HIAR B 73 S B FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 |GBT5783-M12 x 40-8.8—A3L NSk IR BOLT 4
10 |JBT7940.1-M10X1 B RE AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
11 |QYXF70-Z3/8" €3 SCREW PLUG 1
12 |GBT1160.2-A10 LN DIPSTICK 1 2011-11_
13 |FT304.31F.121 ek HALF SHAFT HOUSING 1 2011-11_
14 |FT304.31F.126 Sk GEAR 1 2011-11_
15 |GBT276-6309 TRV ER AR BEARING 1 2011-11_
16 |FT304.31F.128 e el SPLINE SHAFT 1 2011-11_
17 |FT304.31F.127 =% SLEEVE 1 2011-11_
18 |FT304.31F.123 PR ADJUSTING WASHER 1 2011-11_
19 |FT304.31F.130 VLR ADJUSTING WASHER 1 2011-11_
2 |GBT93-12 HHE WASHER 4 2011-11_
20 |GBT6176-M14X1.5-10—-A2L 27 A HEXAGON NUT, TYPE-2 6 2004-01_
21 |FT304.31F.205 Hup WASHER 6 2011-11_
22 |FT304.31F.117 GIEISSIE: FRONT DRIVING SHAFT 1 2011-11_
23 |FT304.31F.115 RACIRRS: BOLT 6 2011-11_
24 |FT304.31F bE25IRE) FLOATING OIL SEAL 2 2011-11_
24.1 165%4.8 O O-RING 5 2011-11_
25 |GBT5783-M8X35 NSk A BOLT 8 2011-11_
26 |GBT93-8 HJE8 WASHER 8 8 2011-11_
27 |FT304.31F.107 N BIG END COVER 1 2011-11_
28 |FT304.31F.190 TR ADJUSTING GASKET 1 2011-11_
29  |GBT3452.1-236X5.3G WES B HOTEAR K% 4 Pl O-SEAL RING 1 2011-11_
3 |FT304.31F.124 LB CONNECTING COVER 1 2011-11_
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TB504.311Front driving axle assembly-2

Main gear box housing




TB454—Q161Y20KHE Hi #l

TB504.311-2 31.1.2-Hi9Ka#F 6L al—2(2E)

bR =2 HFR B ¥
No. Code Description Quantity Remark
30 [GBT276-6310 B BEARING 1 2011-11_
31 |FT304.31F.114 P41 RETAINER RING 2 2011-11_
32 |FT304.31F.108 SRR KT BIG END GEAR 1 2011-11_
33 |GBT276-6210 TRIER 7 BEARING 1 2011-11_
34 |FT304.31F.113 TR ADJUSTING GASKET 2

35 |FT304.31F.110 Sty TG B END SPLINE SHAFT 1

36 |FT304.31F.111 FOESS SLEEVE 1 2011-11_
37 |GBT301-51107 B BEARING 1 2011-11_
38 |FT304.31F.105 [F 3 SCREW PLUG 2

38 |FT304.31F.105 [ SCREW PLUG 2

39 |FT304.31F.106 g WASHER 2 2011-11_
4 |GBT9877.1-FB80X105X12 WL SR i S T 2 4 O RING 1 2011-11_
40 |GBT6170-M16 285 NUT 1 2011-11_
41 |GBTS783-M16X50-10.9-A3L Vay: BS i BOLT 1

42 |FT304.31F.109 ZE RS FE A LEFT END HOUSING 1 2011-11_
43 IFT304.31F.112 SEER/ N END PINION 1 2011-11_
44  |GBT276—6308 TRYBEK BEARING 1 2011-11_
45 |GBT893.1-90 $4E90 RETAINER RING 1 2011-11_
46 |FT304.31F.022 bt SEAL CAP 1 2011-11_
47 |GBT893.1-102 FLA P SNAP RING 1 2011-11_
S |FT304.31F.125 W E OIL SEAL BUSH 1 2011-11_
6 |GBT276-6013 TRYBEK BEARING 2 2011-11_
7  |GBT893.1-100 FLA B 14 SNAP RING 2 2011-11_
8 |FT304.31F.188 SR WASHER 1 2011-11_
9 |FT304.31F.122 Sk GEAR 1 2011-11_
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TB504.311Front driving axle assembly-3




TB454—Q161Y20KHE Hi #l

TB504.311-3 31.1.3-HiIKZHF -3 FRONT DRIVING AXLE ASSEMBLY-3

bR =2 HFR e ¥
No. Code Description Quantity Remark
0 |FT304.31F.011 HIAR B 73 S B FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1  |GBT3452.1-140X3.5G ORI %%t O RING 2 2011-11_
10 |FT304.31F.132 (BB SPACER BUSH 1 2011-11_
10 |FT304.31F.132 (GRS SPACER BUSH 1 2011-11_
11 |FT304.31F.133 LSS ADJUSTING SLEEVE 1 2011-11_
12 |GBT893.1-72 P RETAINER RING 1 2011-11_
13 |GBT9877.1-F50X72X8D WL SR e i B T 2 4 O RING 1 2011-11_
14 |FT304.31F.134 MiEEp-A OIL SEAL CAGE 1 2011-11_
15 |GBT3452.1-34.5X3.55G WES B HOTEAR % 4 Pl O-SEAL RING 1 2011-11_
16 |FT304.31F.104 R COPPER WASHER 1 2011-11_
17 |GBT810-M30X1.5 /N[ NUT 2 2011-11_
18 |GBT858-30 1RIR B WASHER LOCK 1 2011-11_
19 |FT304.31F.138 HYLE B IR 5 CENTRAL TRANSMISSION BIG SPIRAL BEVEL 1 2011-11_
2 |FT304.31F.191 ERLAE GEAR 1 2011-11_
20 |GBT276-6216 TRV BRI LOCATING PLATE 2 2011-11_
BEARING
21 |FT304.31F.137 TR 1 2011-11_
22 |GBT119-B8X20 [ DIFFERENTIAL RIGHT HOUSING 2 2011-11_
22 |GBT119-B8X20 [ A £ PIN 2 2011-11_
23 |FT304.31F.139 i bl PIN 2 2011-11_
24 |FT304.31F.144 G 2 2011-11_
HALF SHAFT GEAR
25 |FT304.31F.140 g 2 2011-11_
26 |FT304.31F.143 T B WASHER 2 2011-11_
27 |FT304.31F.142 et PLANETARY GEAR 1 2011-11_
28 |FT304.31F.141 1-3h4H PIN 1 2011-11_
29 |FT304.31F.136 WAL THRUST PIN 1 2011-11_
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TB504.311Front driving axle assembly-3




TB454—Q161Y20KHE Hi #l

TB504.311-3 31.1.3-HiIK#F 6L Al —3(2E)

bR = ZFR e ¥
No. Code Description Quantity Remark
3 |FT304.31F.129 TR MAIN REDUCER BOX HOUSING 1 2011-11_
30 |GBT93-10 HpE 10 WASHER 10 6 2011-11_
31 |GBT70-M10X70 7S BIFE SKIBET SCREW 6 2011-11_
4 |FT304.31F.106 g WASHER 1 2011-11_
5 |FT304.31F.105 [ SCREW PLUG 1 2011-11_
5 |FT304.31F.105 [ SCREW PLUG 1 2011-11_
6 [GBT119-B12X20 [ A PIN 4 2011-11_
7 |GBT3452.1-90X2.65G WES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2011-11_
8 |FT304.31F.131 F IR A DRIVING SPIRAL BEVEL GEAR SHAFT 1 2011-11_
9 |GBT297-32207 [58]  7 F-l k BEARING 2 2011-11_
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TB504.311Front driving axle assembly-4




TB454—Q161Y20KHE Hi #l

TB504.311-4 31.1.4-HiIKZHF -4 FRONT DRIVING AXLE ASSEMBLY -4

=2 = ZFR e 3
No. Code Description Quantity Remark
0 |FT304.31F.011 HIHR B 43 A FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
GBT5783-M12X40-10.9-A3L VAViiE Nl BOLT 4
10 [JBT7940.1-M10X1 L AR STRAIGHT PRESSURE FILLING OIL CUP 1 2011-11_
11 |GBT70-MS x 25 124T M8 x 25 SCREW 6
12 |GBT1160.2-A10 ik DIPSTICK 1 2011-11_
13 |FT304.31F.121 e i HALF SHAFT HOUSING 1 2011-11_
14 |FT304.31F.126 st GEAR 1 2011-11_
15 |GBT276-6309 TRV ER AR BEARING 1 2011-11_
16 |FT304.31F.145 e el SPLINE SHAFT 1 2011-11_
17 |FT304.31F.127 BT SLEEVE 1 2011-11_
18 |FT304.31F.123 PR ADJUSTING WASHER 1 2011-11_
19 |FT304.31F.130 THEEB A ADJUSTING WASHER 1 2011-11_
2 |GBT93-12 HHE WASHER 4 2011-11_
20 |FT304.31F.110 Sty TG B END SPLINE SHAFT 1 2011-11_
21 |FT304.31F T FLOATING OIL SEAL 2 2011-11_
22 |FT304.31F.111 W& SLEEVE 1 2011-11_
23 |GBT301-8107 i Fr ekl HANDSPIKE BALL BEARING 1 2011-11_
24 |FT304.31F.105 1263 SCREW PLUG 2 2011-11_
24 |FT304.31F.105 [ SCREW PLUG 2 2011-11_
25 |FT304.31F.106 Hupg| WASHER 2 2011-11_
26 |FT304.31F.146 A FE A RIGHT END HOUSING 1 2011-11_
27 |GBT6170-M16 2251 NUT 1 2011-11_
28 |QJ554.31.144B TR ADJUSTING WASHER 999 2011-11_
29 |FT304.31F.112 SEER/ N END PINION 1 2011-11_
3 |FT304.31F.124 LB CONNECTING COVER 1 2011-11_
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TB504.311Front driving axle assembly-4




TB454—Q161Y20KHE Hi #l

TB504.311-4 31.1.4—Hi9K S5 6L Al —4(2E)

bR =2 ZFR e ¥
No. Code Description Quantity Remark
30 |GBT276-6308 TRIERH & BEARING 1 2011-11_
31 |FT304.31F.113 TR ADJUSTING GASKET 2 2011-11_
32 |GBT893.1-90 $4E90 RETAINER RING 1 2011-11_
33 |FT304.31F.022 ot SEAL CAP 1 2011-11_
34 |GBT893.1-102 FLA P SNAP RING 1 2011-11_
35 |GBT276-6210 TRIER 7 BEARING 1 2011-11_
36 |FT304.31F.108 by NP BIG END GEAR 1 2011-11_
37 |FT304.31F.114 $iE RETAINER RING 2 2011-11_
38 |GBT276-6310 B BEARING 1 2011-11_
39  |GBT3452.1-236X5.3G WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
4 |GBT9877.1-FB80X105X12 P BB SRl T 2 et O RING 1 2011-11_
40 |FT304.31F.190 TR ADJUSTING GASKET 1 2011-11_
41 |FT304.31F.107 b N BIG END COVER 1 2011-11_
42  |GBT93-8 HJE8 WASHER 8 8 2011-11_
43 |GBT5783-M8X35 NSk IR BOLT 8 2011-11_
44 IFT304.31F.117 GIEISSIE: FRONT DRIVING SHAFT 1 2011-11_
45 |FT304.31F.115 RACIRRS: BOLT 6 2011-11_
46  |FT304.31F.205 HE WASHER 6 2011-07_
47 |GBT6176-M14X1.5 1ERE14X1.5 NUT 6
5 |FT304.31F.125 HESETES OIL SEAL BUSH 1 2011-11_
6 |GBT276-6013 TRIERh & BEARING 2 2011-11_
7  |GBT893.1-100 FLA P SNAP RING 2 2011-11_
8 |FT304.31F.188 A WASHER 1 2011-11_
9 |FT304.31F.122 g GEAR 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.311-5 31.1.5-HiIKZHF -5 FRONT DRIVING AXLE ASSEMBLY-5

bR =2 HFR B ¥
No. Code Description Quantity Remark
.1 |FT304.31F.036 ZEMELER K B AL LEFT CYLINDER JOINT ASSEMBLY 1 2011-11_
.1 |FT304.31F.036 ZEMELER K S A LEFT CYLINDER JOINT ASSEMBLY 1 2011-11_
2 |FT304.31F.037 A ETER Sk A A RIGHT OIL CYLINDER JOINT ASSEMBLY 1 2011-11_
3 |FT304.31F.033 R I BRk S STEERING BALL HEAD ASSY. RIGHT 1 2011-11_
4 |FT304.31F.032 Zei R K R A STEERING BALL HEAD ASSY. LEFT 1 2011-11_
1 |FT304.31F.160 B 2R g DUSTPROOF CAP 2 2011-11_
10 |FT304.31F.167 PSS SPACER BUSH 2 2011-11_
11 |FT304.31F.168 VAV Bivi Lo gas HEXAGON SLOTTED NUT 4 2011-11_
12 |GBT91 FFO8g 3.2x25 COTTER PIN 32 25 4
13 |GBT6173-M20X1.5 Ay cRi/LE-SEs NUT 2 2011-11_
14 |FT304.31F.027 [ENE DUSTPROOF LEATHER SLEEVE 2 2011-11_
15  1Q50MZ3040-50 =g PIPE HOOP 2 2011-11_
16 |FT304.31F.019a WAL HYDRAULIC CYLINDER 2 2011-11_
17 |FT304.31F.184 o CIRCLIP 2 2011-11_
18 |FT304.31F.026A 722 iz DUSTPROOF POCKET 2 2010-07_
19 |FT304.31F.174A = SN )i LEFT BALL PIN SEAT 1 2011-11_
JBT7940.1-M6X1 HY N OIL CUP 2 2011-11_
JBT7940.1-M6X1 IR OIL CUP 2 2011-11_
20 |IBT7940.1-M6X1 AR OIL CUP 2 2011-11_
20 |IBT7940.1-M6X1 HY N OIL CUP 2 2011-11_
21 |804.31.151 BRI e BALL HEAD PIN SEAT 2 2011-11_
22 |FT304.31F.177A BR3LA BALL PIN 2 2010-07_
23 |8004.31.153 BRKAH T BALL PIN COVER 2 2011-11_
24 |8004.31.154 TS SPRING 2 2011-11_
25 |FT304.31F.187 E PRESSURE COVER 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.311-5 31.1.5-Hi4KB#F 6L Al —5(2E)

=2 = ZFR e ¥
No. Code Description Quantity Remark
26 |GBT3452.1-33.5X1.8G O#l O-RING 1 2011-11_
27 |GBT893.1-37 FLA P SNAP RING 2 2011-11_
28 |GBT6171-M20X1.5-LH 1B F IR NUT 1
29 |FT304.31F.175 FIFF PULL ROD 1 2011-11_
3 |FT304.31F.165a I 7 £ FIXING PIN 2 2011-11_
30 |GBT6171-M20X1.5 JEitVay =l S5t NUT 1 2011-11_
31 |FT304.31F.176A e S tE) RIGHT BALL PIN SEAT 1
4 |GBT893.1-35 $iE RETAINER RING 2 2011-11_
S |GBT9163-GE20ES IRl SR [P BEARING 2 2011-11_
6 |FT304.31F.185 Zefrii LEFT GUARD PLATE 1 2011-11_
6.1 |FT304.31F.186 VLAl RIGHT GUARD PLATE 1
GBT5783-M8X16 [ BOLT 4 2011-11_
GBT93-8 HE WASHER 8 4 2011-11_
FT304.31F.195 o i% ZEFT B EAR RING OF LEFT PISTON ROD 1 2011-11_
9.1 |FT304.31F.196 LG HER RIGHT PISTON ROD EAR RING 1
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TB504.311Front driving axle assembly-6

16 Supporting shaft




TB454—Q161Y20KHE Hi #l

TB504.311-6 31.1.6—HIKZHFL -6 FRONT DRIVING AXLE ASSEMBLY-6

bR =2 ZFR e

No. Code Description Quantity Remark
0 |FT304.31F.011 HIAR B 73 S B FRONT DRIVING AXLE SUB-ASSEMBLY 1 2011-11_
1 |GBT5783-M16X40-8.8-A3L NSk IR BOLT 1 2011-11_
10 |FT304.31F.147 P il SHAFT 1 2011-11_
11 |GBT3452.1-58X3.55G WE S Bl HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
12 |GBT5783-M8X20-Zn.D g BOLT 2

13 |GBT93-8 HJE8 WASHER 8 2 2011-11_
14 |GBT7940.2-M8X1 YN OIL CUP 2 2011-11_
15 |GBT5783-M12X40-10.9 INF SR AR A BOLT

16 |GBT93-12 g WASHER 18 2011-11_
17 |GBT6170-MI12 2B NUT 12 2011-11_
18 |GBT900-AM12X40-8.8-Zn.D [vag STUD 12 2011-11_
19 |FT304.31F.156 NEERIEIR SLIDING BEARING 1 2011-11_
2 |GBT6170-M16 285 NUT 1 2011-11_
20 |GBT3452.1-45X3.55G WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2011-11_
21 |FT304.31F.155 J& PR REAR SUPPORTING SHAFT SEAT 1 2011-11_
3 |FT304.31F.025 o SEAL GASKET 1 2011-11_
4  |FT304.31F.149 EipEe il FRONT SUPPORT SHAFT SEAT 1 2011-11_
5 |FT304.31F.150 P WASHER 1 2011-11_
6 |FT304.31F.148 HEETIL IV SLIDING BEARING 1 2011-11_
7 |GBT7940.1-M8X1 HY N OIL CUP 2 2011-11_
8 |GBT3452.1-47.5X3.55G WES B HOTEAR K% 4 Pl O-SEAL RING 1 2011-11_
9 |FT304.31F.024 R CONNECTING PIN 2 2011-11_
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TB554.312Front tray assembly




TB454—Q161Y20KHE Hi #l

TB554.312 31.2-Hi4EZ M4 31.2-FRONT BRACKET ASSEMBLY
=2 %= LA B
No. Code Description Quantity Remark
1 |GBT5782-M16X110-10.9-A2L VaV:iiE N v BOLT 2011-11_
2 |GBT93-16-A0P S SPRING WASHER 2011-11_
3  |TB554.312-01 IR FRONT BRACKET 2011-11_
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FT404.32F.001 RT3RzhEE 5K




TB454—Q161Y20KHE Hi #l

FT404.32F.001 32-Hiikzh4 M s 32-FRONT DRIVING WHEEL ASSEMBLY

=3 %= LA B

No. Code Description Quantity Remark
1 |GBT2979-8.3-20-6PR-PR MR WL B K & I flse 4 i 4Nt |[DRIVING WHEEL OUTER TUBE 1
2 IGBT2979-8.3-20-R HiPIMLIR B4 AR DRIVING WHEEL INNER TUBE 1 2013-02_
3 |FT404.32F.011 BHEG WHEEL RIM WELD 1 2011-11_
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FT400.34F.001 J5YEzh%E 2 0k




TB454—Q161Y20KHE Hi #l

FT400.34F.001 34-/50KEh4% s 34-REAR DRIVE WHEEL ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT2979-12.4-28-8PR-R i MLIR S5 3 T R A 4549 4 |DRIVING WHEEL OUTER TUBE 1 2011-11_
2 |GBT2979-12.4-28-R b HLIR S5 9 iR DRIVING WHEEL INNER TUBE 1 2011-11_
2 |GBT2979-12.4-28-R i AR5 MG DRIVING WHEEL INNER TUBE 1 2011-11_
3 |FT400.34F.011 B R RIM ASSEMBLY 1 2011-11_
3.1 |GBT6171-M16X1.5-A3L 18U fry 2 NUT 6 2011-11_
3.2 |FT300.34.106 g WASHER 6 2011-11_
3.3 |FT400.34F.012 R WHEEL RIM WELD 1 2011-11_
3.4 |FT400.34.103b Lty SPOKE 1 2011-11_
3.5 |FT300.34.102 IR RIM BOLT 6 2011-11_
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TB400.371A Transmission housing assembly




TB454—Q161Y20KHE Hi #l

TB400.371A 37.1-Z8#FE52 A6 A 37.1-GEARBOX HOUSING ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 | TB400.371E-01 A AT GEAR BOX 1 2007-12_
1 |FT300.37.101b A RAG A GEAR BOX 1 2004-01_
1 |FT300.37.101b RISV I GEAR BOX 1 2004-01_
10 |TB400.371E-03 g% LOWER PLUG COVER 1 2004-01_
11 |GBT6170-M12-A3L 2B NUT 6 2011-11_
11 |GBT6171-M12X1.5-A3L JEitVay =l S5t NUT 10 2004-01_
12 |GBT5782-M12 x 110-A2L [ BOLT 1 2004-01_
13 |GBT119.1-12m6X22—-A0P [ A £ PIN 1 2011-11_
14 |GBTS782-M12 x 70—-A2L VaYiBS 1o BOLT 4 2004-01_
15 |GBT5782-M12X70-A2L NSk IR BOLT 2 2004-01_
15 |GBTS783-MI12X35-A3L LY BOLT 4 2011-11_
15 |GBT5783-M10X25-A3L [ BOLT 4 2004-01_
15 |GBT5782-M12X110-A2L [ BOLT 2 2004-01_
15 |GBTS783-MI12X35-A3L LY BOLT 4 2011-11_
2 |GBT6171-M12 x 1.5-A3L 2251 NUT 10 2004-01_
3 |GBT93-12-A0P HSE SPRING WASHER 24 2011-11_
3 |GBT93-10-A0P T o 2R 5 5 A ] WASHER 4 2004-01_
4  |GBT899-AMI2-M12X1.5X35-8.8—A3L W ABA: 8.8—A3L STUD 10 2011-11_
5  |FT300.37.158 YIRS PEDAL SHAFT BUSH 2 2011-11_
6 |JBT7940.1-M10X1 JEREEE WARE R 7 STRAIGHT PRESSURE FILLING OIL CUP 2 2011-11_
7 |FT300.37.159 - ITES RELEASE FORK SHAFT BUSH 2 2011-11_
8 |GBT91-6.3X40-A0P FE 4 PIN 1 2011-11_
9 |GBTI119.1-12m6X30—A0P [ A £ PIN 3 2011-11_
9 |GBT119.1-12m6X30-A0P [ £ PIN 3 2011-11_
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TB450,372R 345 51 g -1




TB454—Q161Y20KHE Hi #l

TB450.372B—1 37.2.1-FA# ¥ 5i—1 MAIN TRANSMISSION ASSEMBLY-1

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT400.37B.201 Al e At AUXILIARY CLUTCH SHAFT 1 2011-11_
10 |GBT894.1-40 P4IE40 WASHER 40 1 2011-11_
10 |TB550.372-18 1 R lEE I GEAR SPACER 1 2004-01_
11 |FT300.37B.126 I B35 I DRIVING GEAR 1 2004-01_
11 |FT300.37B.126a I B EBh 6% I DRIVING GEAR 1 2008-08_
12 |FT300.37B.127a I - 045 IR E I-1II GEAR SPACER 1 2007-04_
12 |FT300.37B.127 I - 045 IRE I-II GEAR SPACER 1 2004-01_
12 |TB550.372-19 I - 045 IRE I-II GEAR SPACER 1 2004-01_
13 |FT300.37.128 I R4 35 I DRIVING GEAR 1 2011-11_
14 |FT300.37.130 RS {5 5t 4 III GEAR BUSH 1 2011-11_
15 |FT300.37.131a R4 3= ) I DRIVING GEAR 1 2011-11_
16 |FT300.37.132 I — IV A4 5 U 38 M-IV ENGAGING GEAR SEAT 1 2011-11_
17 |FT300.37.134a I - IV R4k 5 22 M-IV SHIFT COLLAR 1 2011-11_
18 |GBT276-6007 HH7%6007 BEARING 1 2011-11_
19 |GBTS893.1-21 FLA P SNAP RING 1 2011-11_
2 |GBTS5783-M8X25-A2L [ BOLT 4 2011-11_
20 |FT300.37.136 L CONNECTING SLEEVE 1 2011-11_
21 |FT300.37E.137 Bl 7 1 R A PTO CONNECTING SHAFT 1 2011-11_
21  |FT300.37E.137 EIPAL TR PTO CONNECTING SHAFT 1 2011-11_
22 |GBT895.2-24 1 N 22 14 SNAP RING 1 2011-11_
3 |GBT93-8 HJE8 WASHER 8 4 2011-11_
4 |FT300.37B.124 T Al R SHAFT I BEARING COVER 1 2011-11_
5 |FT300.37B.125 T iyl A 25 4R SHAFT I BEARING COVER PAPER GASKET 1 2011-11_
6 |GBT9877.1-FB40X62X8D P BB Bl T 2 et O RING 1 2011-11_
7 |GBT276-6208 TRYB Bk A BEARING 1 2011-11_
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TB450,372R 345 51 g -1
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TB454—Q161Y20KHE Hi #l

TB450.372B—1 37.2.1- 3483 i 5 —1(4E)

=3 192 LA B i
No. Code Description Quantity Remark
FT300.37B.021 1 Wé SHAFT I UNIT 1 2004-01_
FT300.37B.021a I & SHAFT I UNIT 1 2008-08_
FT300.37B.021a I e SHAFT 1 UNIT 1 2008-08_
8.1 |FT300.37B.202 I %l SHAFT I 1 2004-01_
8.1 |FT300.37B.202a I i SHAFT I 1 2008-08_
8.2 |FT300.37.170 wE SLEEVE 1 2011-11_
9  |GBT3452.1-23.6X1.80G WS B OFEAR i 25 4 ] O-SEAL RING 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB450.372B-2 37.2.2—-FA8# M -2 MAIN TRANSMISSION ASSEMBLY -2

=2 = ZFR e

No. Code Description Quantity Remark
1 |GBT5783-M8X25-A2L 2 BOLT 4 2011-11_
10 |FT300.37.114 I - 04552 I-II GEAR BUSH 2 2011-11_
11 |FT300.37.117a I BBV % I DRIVEN GEAR 1 2011-06_
11 |FT300.37.117 I BB I DRIVEN GEAR 1 2004-01_
12 |FT300.37.115a I - 0 R4S E I-1I SHIFT COLLAR 1 2011-06_
12 |FT300.37.115 I - DM EE I-1I SHIFT COLLAR 1 2004-01_
13 |FT300.37.116 T — I R4k Ui 8 I-II ENGAGING TOOTH SEAT 1 2011-11_
14 |FT300.37.113 RSB 5 I DRIVEN GEAR 1 2004-01_
14 |FT300.37.113a I R4 M B 5 I DRIVEN GEAR 1 2011-06_
15 |FT300.37.112 RS M B4 56 I DRIVEN GEAR 1 2011-11_
16 |FT300.37.110 - IV 4 15 5 R III-IV GEAR SPACER 1 2011-11_
17 |FT300.37.108a IVEY M B4 56 IV DRIVEN GEAR 1 2011-11_
18 |GBT276-6208 TRV ER SR BEARING 1 2011-11_
19 |FT300.37.109a 11 4l SHAFT I 1 2011-11_
2 |GBT93-8 HupE8 WASHER 8 4 2011-11_
20 |IBT7918-K20X26X20 VR AR R AR 20 4 NEEDLE AND CARRIER UNIT 1 2011-11_
3 |FT300.37.120 L SHAFT 0 BEARING COVER 1 2011-11_
4 |FT300.37.119 1 %yl 7 5 40 2R SHAFT 1 BEARING COVER PAPER GASKET 1 2011-11_
5 |GBT812-M24X1.5 [ ROUND NUT 1 2011-11_
6 |GBT858-24 R WR ) 11 B THRUST RING 1 2011-11_
7 IGBT305-72-78.6 JIR=iE7 THRUST RING 1 2004-01_
8 |GBT276-6306N TRYBEK BEARING 1 2011-11_
9 |FT300.37.118 1 %yt st 14 P SHAFT I END RETAINER RING 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB450.374C—1 37.4-F#AGEHH A B AL 37.4-GEARBOX CONTROL MECHANISM ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |GBT93-10 10 WASHER 10 8 2011-11_
10 |FT300.37.154 A Sk AUXILIARY GEARSHIFT DIAL HEAD 1 2011-11_
11 |FT300.37.146 [ELET 78 REVERSE FORK 1 2011-11_
12 |FT300.37.151 4 MUTUAL PIN 1 2011-11_
13 |FT450.37.155 R4 Ui REVERSE FORK SHAFT 1 2011-11_
14 |FT300.37.153 [ERRTIES REVERSE DIAL HEAD 1 2011-11_
15 |FT300.37.147 M- IVASH: m-1v FORK 1 2011-11_
16 |FT300.37.150 I - IV A4 3% Al M-IV FORK SHAFT 1 2011-11_
17 |FT300.37.152 I - O A%#k 3k I-II GEAR FORK HEAD 1 2011-11_
18  |FT300.37.149 I — I A44K S I-II GEAR FORK SHAFT 1 2011-11_
19 |FT300.37.148 I - OR43E I-1II GEAR FORK 1 2011-11_
2 |GBT5783-M10X30-A3L [ BOLT 8 2011-11_
20 |TB450.452A-01 g SEAL CAP 1 2011-11_
3 1Q72141 FEF PLUG PIECE 1 2011-11_
4 |GBT308-8-G100-B ek BALL 4 2011-11_
5  |FT300.37.135 e SR e FORK SHAFT LOCATING SPRING 4 2011-11_
6 |FT300.37.145 HIAS W AUXILIARY GEARSHIFT FORK 1 2011-11_
7  |GBT879.1-3X24 S B 4 PIN 7 2011-11_
8 |GBTS879.1-5X24 R [R5 PIN 7 2011-11_
9 |FT450.37.156 AR S AUXILIARY GEARSHIFT FORK SHAFT 1 2011-11_
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TB450.374C—2 37.4. 272 A5 EEIHLI B -2 GEARBOX CONTROL MECHANISM ASSEMBLY-2

bR =2 HFR e ¥
No. Code Description Quantity Remark
0 |TB450.374C.1 S AL e B GEAR BOX COVER ASSEMBLY 1 2011-11_
1 |FT300.371.016 EIAS S BRNTAR A B AUXILIARY GEARSHIFT CONTROL HANDLE 1 2011-11_
10 |TF1004.374-02 KBk 22 ASSEMBLY 2 2011-11_
11 |FT300.37.180 75 T 3R LOW CARBON STEEL WIRE 2 2011-11_
12 |FT300.37.015 FAS IR T B GEARLEVER SEAT 1 2011-11_
MAIN GEARSHIFT CONTROL HANDLE ASSEMBLY
13 |TB450.374B.1.1 FAHATIES 1 2011-11_
14 |FT300.37.163a WA 5 MAIN GEARLEVER WELDMENT 1 2011-11_
15 |FT300.37.165 RISUYE I GEARBOX UPPER COVER 2 2011-11_
15 |FT300.37.165 7S T GEARLEVER SPRING 2 2011-11_
16 |FT300.37.164 7 T DL R GEARLEVER SPRING 2 2011-11_
GEARLEVER SPRING RETAINER RING
17 |FT300.37].161 RIS S 1 2011-11_
18 |GBT854-8 BT B AUXILIARY GAR GUIDE PLATE 4 2011-11_
19 |GBT5783-M8X16-A2L [ WASHER 4 2011-11_
2 |GBT6172.1-M10-A2L [2CH BOLT 2 2011-11_
20 |FT300.37.162 AT AR NUT 1 2011-11_
MAIN GEARSHIFT GUIDE PLATE
21 | TB450.374B.1-01 TEYFT 2 2011-11_
22 |GBT879.1-6X28 SHPE R LOWER CONTROL ROD 2 2011-11_
22 |GBT879.1-6X28 S B 4 PIN 2 2011-11_
23 |TB450.374B-01 AR AT B PIN 1 2011-11_
3 |TB450.374B.1.2 RIS FTL A GEARLEVER DUSTPROOF BONNET 1 2011-11_
ASSISTANT GEARLEVER WELDMENT
3 |TB450.374B.1.2 RIS AT 1 2011-11_
4 |FT300.37.166a ATz ASSISTANT GEARLEVER WELDMENT 2 2011-11_
5 |GBT893.1-40 FiE GEARLEVER DUSTPROOF BONNET 2 2011-11_
6 |FT800A.37.305 Je e RETAINER RING 2 2011-11_
7 |GBT5781-M8X20-A2L NSk A NYLON SEAT 8 2011-11_
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TB454—Q161Y20KHE Hi #l

TB450.374C~2 37.4. 275 AR #RYM LA 515 —2(%E)

=3 %= LA B HYE

No. Code Description Quantity Remark
GBT5781-M8X20-A2L VaViiby Yo BOLT 8 2011-11_
GBT93-8-A0P g WASHER 8 2011-11_
FT800A.37.326 AR T 5 VB GEARLEVER LOCATING PIN 4 2011-11_
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TB404.382B-1 38.2.1-j5#rHdui% g mi—1 REAR AXLE CENTRAL TRANSMISSION ASSEMBLY-1

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |FT304.38.115 VNG Rt SMALL TAPER GEAR SHAFT 1 2011-11_
10 |FT300.38.117 a7 B BEARING SEAT 1 2011-11_
11 |GBT93-10-A0P T v T s e 4 WASHER 16 2011-11_
12 |GBTS5783-10X30-A3L VaYiBS 1o BOLT 4 2011-11_
13 |GBT812-M39X1.5 (B 4 £ ROUND NUT 2 2011-11_
14 |GBT858-39 [ S5 NsemlfrAlic THRUST RING 1 2011-11_
15 |FT300.38.122a WA E SHIFT COLLAR 1 2011-11_
16 |GBT879.1-6X50 S B 4 PIN 1 2011-11_
16 |GBT879.1-6X50 PR B B PIN 1 2011-11_
17 |GBT879.2-4X50 SHPE R PIN 1 2011-11_
18 |FT300.38.177 Ao ZE AR R EE RIGHT DIFFERENTIAL BEARING SEAT 1 2011-11_
19 |FT300.38.151 PR A B ADJUSTING NUT 2 2011-11_
2 |GBT283-NUP2210E A VR Tl R BEARING 1 2008—-06_
20 |FT300.38.142 I 2R AR R LEFT DIFFERENTIAL BEARING SEAT 1 2011-11_
21 |GBT5783-10X25-A3L NSk IR BOLT 12 2011-11_
22 |FT300.38.161 B LOCK SHIM 2 2011-11_
23 |GBT93-8-A0P Hupg| WASHER 4 2011-11_
24 | TB554.382-01 [ BOLT 4 2011-11_
3 |GBT894.1-50 oy ) SO SNAP RING 1 2011-11_
4 |GBT894.1-48 14 RETAINER RING 1 2011-11_
S |FT404.38G.116 GIELES i shosg & FRONT DRIVE OUTPUT GEAR 1 2011-11_
6 |GBT297-32208 [58]  7 T-lk BEARING 2 2011-11_
7 |FT300.38.118 HET R Sl A SR TAPER GEAR SHAFT ADJUSTING GASKET 1 2011-11_
8 |FT300.38.119 EoT e R TAPER GEAR SHAFT ADJUSTING GASKET 1 2011-11_
9 |FT300.38.120 WAl Ry TAPER GEAR SHAFT ADJUSTING GASKET 1 2011-11_
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TB404.382B-2 38.2.2—- 5 dei% 8 i pi—2 REAR AXLE CENTRAL TRANSMISSION ASSEMBLY-2

bR =2 ZFR e ¥
No. Code Description Quantity Remark
0 |FT300.38.012 Z AR DIFFERENTIAL ASSEMBLY 1 2011-11_
1 |GBT297-32013 [ 4R Tl BEARING 1 2008-06_
10 |FT300.38.183 FEAT B T SHORT PLANETARY GEAR SHAFT 2 2011-11_
11 |FT300.38.184 HULIR CENTRAL RING 1 2011-11_
12 |FT300.38.143 Ze i g LEFT HALF SHAFT GEAR 1 2011-11_
13 |FT300.38.180 AR DIFFERENTIAL HOUSING 1 2011-11_
14 |FT300.38.141 KA BIG TAPER GEAR 1 2011-11_
15 |FT300.38.185 7 O fe i 1 Ak ige PLANET GEAR SHAFT THRUST BOLT 4 2011-11_
16 |FT300.38.019 2B DIFFERENTIAL LOCK ASSEMBLY 1 2011-11_
16 |FT300.38.019 ZERBR AL DIFFERENTIAL LOCK ASSEMBLY 1 2011-11_
17  |GBT297-30211 R FEVR Tl BEARING 1 2011-11_
18 |FT300.38.186 1A 0 [ A FIXING BOLT 4 2011-11_
2 |GBT6170-M12-A3L 285 NUT 8 2011-11_
3 |FT300.38.152 BN LOCKING WASHER 4 2011-11_
4 |FT300.38.181 EWAR DIFFERENTIAL HOUSING 1 2011-11_
4  |FT300.38.181 ZHARTE DIFFERENTIAL HOUSING 1 2011-11_
5 |FT300.38.147 SRSy HALF SHAFT GEAR WASHER 2 2011-11_
6 |FT300.38.144 paR ey RIGHT HALF SHAFT GEAR 1 2011-11_
7 |FT300.38.148 TEWRES PLANET GEAR WASHER 4 2011-11_
8  |FT300.38.145 T B PLANETARY GEAR 4 2011-11_
8  |FT300.38.145 TRt PLANETARY GEAR 4 2011-11_
9 |FT300.38.182 KAT B LONG PLANETARY GEAR SHAFT 1 2011-11_
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TB554.383A 38.3-Z#MAi YN, 38.3-DIFFERENTIAL LOCK CONTROL MECHANISM ASSEMBLY

bR = ZFR e 3

No. Code Description Quantity Remark
1 |GBT3452.1-15.0X2.65G WES B HOTEAR % 4 Pl O-SEAL RING 1 2011-11_
10 |GBT879.1-6X35 SHPE R A PIN 1 2011-11_
11 |GBT879.2-3.5X35 L B 4 PIN 1 2011-11_
12 |TB554.383A.2 ZE ST IR A DIFFERENTIAL LOCK PEDAL LEVER WELDMENT 1 2004-01_
13 |Q72220 WL PLUG PIECE 1 2011-11_
14 |TBS554.383A.1 ZE SRR A DIFFERENTIAL LOCK PEDAL WELDMENT 1 2004-01_
14 |TB554.383A.4 ZEMB - EBSFTE A DIFFERENTIAL LOCK PEDAL LEVER WELDMENT 1 2010-03_
15 |GBT93-6-A0P A SPRING WASHER 2 2011-11_
16 |GBT5783-M6X25-8.8—A2L VaY: BSii BOLT 2 2011-11_
2 |FT300.38.158a ZEMAB R X A DIFFERENTIAL LOCK FORK SHAFT 1 2011-11_
3 |FT300.38.160 25 R4 i o7 L5 DIFFERENTIAL LOCK RETURN SPRING 1 2011-11_
4 |FT300.38.159a ZERBIE X DIFFERENTIAL LOCK FORK 1 2011-11_
5 |FT300.38.190 2 TR DIFFERENTIAL LOCK DIAL BLOCK 1 2011-11_
6 |GBT879.1-6X40 T B B SPRING COLUMN PIN 1 2011-11_
7  |GBT879.2-3.5X40 Pk [ PIN 1 2011-11_
8  |GBT5781-M8X45-A2L Vay: BS i BOLT 1 2011-11_
9 |GBT6170-M8-A2L 2B NUT 2 2011-11_

TB554.383A.3 2PN B FR A 1 DIFFERENTIAL LOCK DOWN PEDAL WELDMENT 1 2010-03_
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TB454—Q161Y20KHE Hi #l

FT300.39.001-1 39.1-f24&5 5 mi—1 39FINAL TRANSMISSION ASSEMBLY -1

bR =2 HFR e ¥
No. Code Description Quantity Remark
1 |FT300.39.109 TR EH AN [ NEEDLE OUTER SPACER RING 6 2011-11_
10 |FT300.39.110 Uiy DRIVING SHAFT LOCK PIECE 1 2011-11_
11 |FT300.39.112 OK B Al A S e DRIVING SHAFT LOCK BOLT 1 2011-11_
12 |FT300.39.111 RSN RETAINER BLOCK 1 2011-11_
13 |FT300.39.104 TR PLANET CARRIER 1 2011-11_
14 |FT300.39.123 PR ADJUSTING WASHER 999 2011-11_
15 |FT300.39.122 VAL ADJUSTING WASHER 999 2011-11_
16 |FT300.39.121 JREE ADJUSTING WASHER 999 2011-11_
16 |FT300.39.121 PR ADJUSTING WASHER 999 2011-11_
17 |FT300.39.113 PSS SPACER BUSH 1 2011-11_
18 |GBT276-6211 TRIER 7 BEARING 1 2011-11_
19 |FT300.39.115 2Rl i LEFT DRIVING SHAFT HOUSING 1 2011-11_
2 |FT300.39.103 TER PLANET GEAR 3 2011-11_
20 |GBT276-6212 BRAHR BALL BEARING 1 2011-11_
21  |GBT9877.1-FB70X95X10D WL SR i S T 2 4 O RING 2 2011-11_
22 |GBT3452.1-115X3.55G WES B HOTEAR 4% 4 Pl O-SEAL RING 1 2004-01_
23 |FT300.39.116 M ESpL0 OIL SEAL CAGE 1 2011-11_
24  |GBT93-12-A0P HHE WASHER 4 2011-11_
25 |GBT5783-M12X30-8.8-A3L Vay: BS i BOLT 4
26 |FT300.39.136 Jaie sk (42 REAR HUB BOLT (LEFT) 8 2011-11_
27 |FT300.39.118 IR S DRIVING SHAFT 1 2011-11_
28 |FT300.39.137 Hup WASHER 8 2011-11_
29 |GBT6176-M16X1.5-LH-10-A3L pEitaysclens HEXAGON NUT, TYPE-2 8 2004-01_
3 |GBT309-P5X23.8-G2 REF NEEDLE 132 2011-11_
4 |FT300.39.105 TREF N IR NEEDLE INNER SPACER RING 3 2011-11_
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TB454—Q161Y20KHE Hi #l

FT300.39.001-1 39.1-fZA4% 50 8 mli—1(4E)

%2 li%=: AR HE P
No. Code Description Quantity Remark
5 |GBT879.1-5X24 P R PIN 3 2011-11_
6 |GBT879.1-8X24 L [ A PIN 3 2011-11_
7 |FT300.39.106 T ERH PLANET GEAR SHAFT 3 2011-11_
8 |FT300.39.107 BT GEAR RING 1 2011-11_
9 |FT300.39.101 el LEFT HALF SHAFT 1 2011-11_
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TB454—Q161Y20KHE Hi #l

F'T300.39.001-2

39.2-F BALE M A —2 39FINAL TRANSMISSION ASSEMBLY -2

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBT6176-M16X1.5-LH-10-A3L 275 HEXAGON NUT, TYPE-2 8 2011-11_
10 |GBT276-6212 BRI BALL BEARING 1 2011-11_
11 |FT300.39.114 HIRBNHFE A RIGHT DRIVING SHAFT HOUSING 1 2011-11_
12 |GBT276-6211 TRIER 7 BEARING 1 2011-11_
13 |FT300.39.113 PSS SPACER BUSH 1 2011-11_
14 |FT300.39.121 PR ADJUSTING WASHER 9999  [2011-11_
14 |FT300.39.121 VAL ADJUSTING WASHER 9999  [2011-11_
15 |FT300.39.122 JREE ADJUSTING WASHER 9999  [2011-11_
16 |FT300.39.123 PR ADJUSTING WASHER 9999  [2011-11_
17 |FT300.39.104 ITER PLANET CARRIER 1 2011-11_
18 |FT300.39.111 RSN RETAINER BLOCK 1 2011-11_
19 |FT300.39.112 DR BN A B A DRIVING SHAFT LOCK BOLT 1 2011-11_
2 |FT300.39.137 HHE WASHER 8 2011-11_
20 |FT300.39.110 Lty DRIVING SHAFT LOCK PIECE 1 2011-11_
21 |FT300.39.102 A2l RIGHT HALF SHAFT 1 2011-11_
21 |FT300.39.102 25 RIGHT HALF SHAFT 1 2011-11_
22 |FT300.39.107 i GEAR RING 1 2011-11_
23 |GBTS879.1-5X24 S B 4 PIN 3 2011-11_
24 |GBT879.1-8X24 R [R5 PIN 3 2011-11_
25 |FT300.39.106 1T Bk PLANET GEAR SHAFT 3 2011-11_
26  |FT300.39.109 TREH SN [ NEEDLE OUTER SPACER RING 6 2011-11_
27 |FT300.39.103 TE® PLANET GEAR 3 2011-11_
28 |GBT309-P5X23.8-G2 REF NEEDLE 132 2011-11_
29  |FT300.39.105 RET PR 1 NEEDLE INNER SPACER RING 3 2011-11_
3 |FT300.39.118 IR B4 DRIVING SHAFT 1 2011-11_
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TB454—Q161Y20KHE Hi #l

FT300.39.001-2 39.2—f ZA4% 50 mli—2(4E)

=2 %= LA B
No. Code Description Quantity Remark
4  |FT300.39.135 S e BEA REAR HUB BOLT 8 2011-11_
5 |GBT5783-M12X30-8.8—A3L VaViEN. iy BOLT 4 2011-11_
6 |GBT93-12-A0P g WASHER 4 2011-11_
7 |FT300.39.116 PP A OIL SEAL CAGE 1 2011-11_
8 |GBT3452.1-115X3.55G WS 3 OFEAR i 25 £ ] O-SEAL RING 1 2011-11_
9  |GBT9877.1-FB70X95X10D YL B SR A S S T 2 O RING 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.402B—1 40.1-49 B & S i—-1 FULL HYDRAULIC STEERING PIPE ASSEMBLY-1

bR = ZFR e

No. Code Description Quantity Remark
1 |GBT6170-M10-A3L [2CH NUT 2

10 |GBT93-8-A0P Hupg| WASHER 8

11 |FT450.40Y.011 THIZE AN AR A OIL PUMP INLET STEEL PIPE WELDMENT 1

12 |FT650.40.105-M18X1.5 230 HOLLOW BOLT 1

13 |IBT982-18 20 Ay B A E COMBINED SEAL GASKET 2

13 |IBT982-18 2 A COMBINED SEAL GASKET 2

14 |GBT5783-M8X30-8.8—A2L NSk IR BOLT 3

15 |GBT3452.1-17.0X2.65G WES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2012-12_
15 |GBT3452.1-16.0X2.65G WES B HOTEAR % 4 Pl O-SEAL RING 1

16 |FT354.40J.011 ERTRITRITE 3 PERMANENT OVERFLOW PUMP 1

17 |TB504.402B.7 LRl IR P C Ray OIL CONVEYING PIPE WELDMENT 1

17 |TB504.402B.7a AR ST OIL CONVEYING PIPE ASSEMBLY 7 1 2012-12_
18 |GBT3737.2-G12 JERGESDRN STRAIGHT THREAD JOINT 2

19 |TB504.402B.8a SSRGS OIL CONVEYING PIPE WELDMENT 8 1 2012-12_
19 |TB504.402B.8 LRI NP C Ry OIL CONVEYING PIPE WELDMENT 1

2 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 4

20 |TB504.402B.12 IR 3 OIL CONVEYING HOSE ASSEMBLY 3 1 2012-12_
20 |TB504.402B.3 ST R B R OIL CONVEYING HOSE ASSEMBLY 1

21  |TB504.402B.4 TR B R OIL CONVEYING HOSE ASSEMBLY 1

22 | TH354.402-11 Bk PIPE JOINT 2

23 |IBT982-20 2 G COMBINED SEAL GASKET 2

24 | TB504.402B—01a A 4 OIL PIPE BRACKET1 1 2012-12_
24 | TB504.402B-01 A A OIL PIPE BRACKETI 1

25 |TG1204.402F-02 3L THREE-HOLE PIPE CLAMP 2

26 |GBT6170-M8-A2L 2B NUT 1
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TB454—Q161Y20KHE Hi #l

TB504.402B—1 40.1—4= i 54 a4 B i — 1(£2)

bR =2 ZFR e

No. Code Description Quantity Remark
27 |GBT5783-M8X35-8.8—A2L VaY: BSii BOLT 1

28 |GBT5783-M8X20-8.8—A2L NSk IR BOLT 1

29 |GBT97.1-8—A0P FHuE WASHER 1

3 |TB450.40X-01 AR S 4R STEERING OIL TANK BRACKET 1

3 |TB504.402B.11 T A S SR STEERING OIL TANK BRACKET WELDMENT 1 2012-12_
4 |GBTS5783-M10X25-8.8-A3L VaY: BSii BOLT 2

5 |FT354.40C.011 B ) YA PR B i STEERING OIL TANK AND BREATH ASSEMBLY 1

6 Q67627 R IRE2T HOSE HOOP 27 4

7 |TB504.402-04 EMIE ¢ OIL RETURN HOSE 1

8  |TB504.402B-03 WK OIL SUCTION HOSE 1 2012-12_
8  |FT400.40X.104 WK OIL SUCTION HOSE 1

9 |GBT5782-M8X60-8.8—A2L NSk IR BOLT 4
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TB454—Q161Y20KHE Hi #l

TB504.401B 40.1-%% a2 Mg m SR, 40.1-REDIRECTOR OR STEERING COLUMN ASSEMBLY

=2 = ZFR e
No. Code Description Quantity Remark
1 |FT354.40C.016a AR B STEERING PIPE COLUMN ASSEMBLY 1
1 |FT354.40C.016a e ) AR B STEERING PIPE COLUMN ASSEMBLY 1
1.1 |GBT6173-M16X1.5-A3L 7N NUT 1 2011-11_
1.2 |FT650.40.172 AR R BEARING RETAINER RING 1 2011-11_
1.3 |GBT894.1-20 141820 BLCOKING RING 1 2011-11_
1.4 |GBT276-61804-2LS R BEARING 1 2011-11_
1.5 |FT650.40.173 AR B2 BEARING RETAINER RING 2 1 2011-11_
1.6 |GBT893.1-32 4 RETAINER RING 1 2011-11_
1.7 |FT354.40C.130a kT STEERING ROD 1 2009-12_
1.8 |FT354.40C.030 BRI STEERING SLEEVE WELDMENT 1 2011-11_
2 |FT400.40.016 LR NEYY STEERING WHEEL ASSEMBLY 1 2011-11_
3 |TB504.401-01 R AR E STEERING ROD SHIELD SLEEVE 1 2011-11_
3 |TB504.401-01 AR E STEERING ROD SHIELD SLEEVE 1 2011-11_
4 |GBT5783-M10X30-8.8—A3L Vay- -5 i BOLT 4 2011-11_
5 |GBT93-10-A0P T v 2R 5 5 A ] WASHER 4 2011-11_
6 |FT354.40C.015 TR ERE M 28 S HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
6 |FT354.40C.015 T B Ty 28 3 HYDRAULIC STEERING MECHANISM ASSEMBLY 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.402B-2 40.2—- 4 B4 i -2 FULL HYDRAULIC STEERING PIPE ASSEMBLY-2

bR =2 ZFR e

No. Code Description Quantity Remark
1 |GBTS783-M10X20-8.8—A3L VaY: BSii BOLT 2

1 |GBT5783-M10X20-8.8-A3L NSk IR BOLT 2

10 |TB504.402B.10 TEXHEGHAEEL JOINT 2

11 |IBT982-16 2 A COMBINED SEAL GASKET 2

12 |TB504.402B.5 RS S OIL CONVEYING HOSE ASSEMBLY 2

13 |GBT3737.2-G12 JERGIESNEN STRAIGHT THREAD JOINT 4

14 |TB504.402B.2 A OIL CONVEYING PIPE ASSEMBLY 1

14 |TB504.402B.2a RN S A2 OIL CONVEYING PIPE ASSEMBLY 2 1 2012-12_
15 [TB504.402B.6 R A R OIL CONVEYING HOSE ASSEMBLY 1

16 |IBT982-20 20 Ay B COMBINED SEAL GASKET 2

17  |TH354.402-11 Bk PIPE JOINT 2

18 |TB504.402B.9 RS S OIL CONVEYING HOSE ASSEMBLY 1

19 |TG1204.402E-03 WALAE e DOUBLE-HOLE PIPE CLIP 2

2 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 2

20 |GBT5783-M8X35-8.8—A2L NSk IR BOLT 1

21 |TB504.402B.1a A O OIL CONVEYING PIPE ASSEMBLY 1 1 2012-12_
21 |TB504.402B.1 A OIL CONVEYING PIPE ASSEMBLY 1

22 |GBT6170-M8-8—A2L I BU7S g I-TYPE HEXAGON NUT 1

3 |GBT97.1-10-A0P TR WASHER 2

4 |GBT5782-M8X40-8.8—A2L NSk A BOLT 2

S |TG1654.402-07 AL SINGLE HOLE PIPE CLAMP 4

6 |TB504.402-10 T SR OIL PIPE BRACKET 3 2

7 |GBT93-8-A0P g WASHER 3

8 |GBT6170-M8-A2L [2SH NUT 3

9 |GBT3733.2-G12 W AE RS N STRAIGHT PIPE JOINT BODY 2

132



TB454-Q161Y20KHE R #l

TB400.411DPTO gear assembly

133



TB454—Q161Y20KHE Hi #l

TB400.411D 41.1-3h 5% B 41.1-PTO GEAR ASSEMBLY

=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT894.1-40 F41E 40 WASHER 40 2 2011-11_
10 |FT300.41.122 Hupg| WASHER 1 2011-11_
11 |GBT276-6306 TRV ER AR BEARING 1 2011-11_
12 |FT300.41C.118 LR IESEAN OUTPUT SHAFT FRONT RETAINER RING 1 2011-11_
13 |FT300.41E.105 EIpAL R e N SR PTO DRIVEN SMALL GEAR 1 2011-11_
14 |IBT7918-K35X40X27 TR BT AR R 4R 2 NEEDLE AND CARRIER UNIT 1 2011-11_
15 |FT300.41C.117 EIPAE THELIES PTO MESHING SEAT 1 2011-11_
15 [FT300.41C.117 Bl 7 HH W £ R PTO MESHING SEAT 1 2011-11_
16 |FT300.41C.116 BIWIE Tl = PTO SHIFT COLLAR 1 2011-11_
17 |FT300.41E.103 WL s TN sE PTO DRIVEN BIG GEAR 1 2011-11_
19 |FT300.41E.114 JERYH REAR RETAINER RING 1 2011-11_
2 IGBT276-6208 TRYB Bk A BEARING 1 2011-11_
20 |FT300.41E.119 LR R EAN OUTPUT SHAFT HALF RETAINER RING 2 2011-04_
21  |GBT276-6309 TRIER 7 BEARING 1 2011-11_
22 |FT300.41E.113 i T 2 ) OUTPUT SHAFT BEARING WASHER 1 2011-11_
23 |GBT9877.1-FB50X72X8D P SR S R T 4 O RING 2 2011-11_
24 |FT300.41E.115 HHESESTE] OIL SEAL RETAINER RING 1 2011-11_
25 |FT300.41E.101 Je v 1 REAR END COVER I 1 2011-11_
26 |GBT93-12-AOP g WASHER 8 2011-11_
27 |GBT5782-M12X55 VAviiE N v BOLT 4 2004-01_
28 |GBTS5781-M12X25-A3L VaYiBS: 1o BOLT 4 2011-11_
29 |FT300.41.131a GERHE SAFTY BONNET 1 2011-11_
3 |FT300.41E.120 D)WL T =Y S SN K PTO HIGH GEAR DRIVING GEAR 1 2011-11_
3 |FT300.41E.120 WAL T = e g PTO HIGH GEAR DRIVING GEAR 1 2011-11_
4 |FT300.41E.121 e SPACER BUSH 1 2011-11_
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TB400.411D 41.1-3f J1ty 5 %6 B i (£2)

=3 %= LA B ¥
No. Code Description Quantity Remark

5 |FT300.41E.106 o 1 RS s ik e PTO LOW GEAR DRIVING GEAR 1 2011-11_

5 |FT300.41E.106 h i RS B PTO LOW GEAR DRIVING GEAR 1 2011-11_

6 |GBT276-6308N VR ER R BEARING 1 2011-11_

7 |GBT305-90-96.5 1-3h3 THRUST RING 1 2011-11_

8 |GBT812-M25X1.5 [ - ROUND NUT 1 2011-11_

9 |GBT858-25 1R WASHER LOCK 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB550.412A 41.2-Zh 1% Bl pl 41.2-PTO SHAFT ASSEMBLY

=2 %= LA B >
No. Code Description Quantity Remark

1 |TB550.412A-01 1 35845 7% Hi il TYPE-I 35 PTO SHAFT 1 2011-11_

1 |TB550.412A-01 1 35745} 1% Hi % TYPE-I 35 PTO SHAFT 1 2011-11_

2 |TE250.411C-02 o) 7 PTO SHAFT HOOD 1 2008-11_

2 |FT300.41E.102 Bl 77 2 PTO SHAFT COVER 1 2004-01_

3 |GBT93-10 HJE 10 WASHER 10 4 2011-11_

4 |GBT5783-10X20-A3L VaViiby Yid BOLT 4 2011-11_
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TB454—Q161Y20KHE Hi #l

TB550.413D 41.3-3) ik #9085 41.3-PTO CONTROL ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |FT300.41.015 B 70 B TR R PTO CONTROL HANDLE ASSEMBLY 1 2011-11_
10 |GBT93-12 Hupg| WASHER 1 2011-11_
11 |TB550.413-02 [ BOLT 1 2011-11_
12 |GBT97.1-10-A0P T WASHER 2 2011-11_
13 |GBT91-3.2X16-A0P FE 4 PIN 2 2011-11_
14 |GBT91-2.5X32-A0P FE 4 PIN 1 2011-11_
15 |TB550.413-03 PRET SCREW 1 2011-11_
16 |FT704.42B.163 P Ul T FORK SHAFT LOCATING SPRING 1 2011-11_
17 |GBT308-9.5-G100-b HEk BALL 1 2011-11_
18 |TB550.413-04 TRIRAT IR A FINGER LEVER WELDMENT 1 2012-05_
18 |FT300.41E.011 TR RFTIRA FINGER LEVER WELDMENT 1 2004-01_
19 |GBT3452.1-11.2X2.65G TE S s F OTEAR S 4% 44 Pl O-SEAL RING 1
19 |GBT3452.1-16.0X2.65G RS 80 F OTEAR K 25 4 el O-SEAL RING 1
2 |GBT6170-M10-A3L 2P NUT 3 2011-11_
20 |FT300.41E.109 WrrE LEVER SHAFT SLEEVE 1 2011-11_
21  |GBT93-8-AOP HSE SPRING WASHER 2 2011-11_
22 |GBT5783-M8X20-A2L [ BOLT 2 2011-11_
23 |FT300.41.012 Bl 7% A AR A PTO GEARSHIFT LEVER WELDMENT 1 2011-11_
24 |GBT879.1-6X26 R [R5 PIN 2 2011-11_
25  |GBT879.1-3.5X26 Pk [ PIN 2 2011-11_
26 |TB550.413-0la Bl 7% AR R PTO GEARSHIFT FORK 1 2011-11_
27 |FT300.41C.107a B 775 3 PTO FORK SHAFT 1 2011-11_
28 |TB550.413D.2 15 B BT SR PTO CONTROL CONNECTING LEVER ASSEMBLY 1 2011-11_
3 |TB550.413D.1 B 150 B AR PTO CONTROL HANDLE LEVER WELDMENT 1 2011-11_
3 |TB550.413D.1 15 R TR PTO CONTROL HANDLE LEVER WELDMENT 1 2011-11_
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TB550.413D 41.3—-3)) J1 %5 H#5 N 8 (£E)

=3 192 LA B >
No. Code Description Quantity Remark

4 |FT300.41.128 Fe SPACER BUSH 1 2011-11_

5 |GBT882-B10X30 Al PIN 2 2011-11_

6 |FT300.43.108 EOREREID PULL ROD FRONT FORK 2 2011-11_

7  |FT300.41E.112 BYFF CONTROL ROD 1 2011-11_

8 |FT300.41.130 e SHAFT SLEEVE 1 2011-11_

9 |FT300.41.129 Hupg| WASHER 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB554.421C 42.1-7r 844K S, 42.1-TRANSFER CASE HOUSING ASSEMBLY

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |TB554.421C.1 Sy ENAERETL S AL TRANSFER CASE INSTALLATION ASSEMBLY 1 2011-11_
1 |TB554.421C.1 Basip e WY TRANSFER CASE INSTALLATION ASSEMBLY 1 2011-11_
1.1 |FT304.42.117 Bl BEARING COVER 1 2011-11_
1.1 |FT304.42.117 bR % BEARING COVER 1 2011-11_
1.1 |FT304.42.102 e IDLER SHAFT 1 2011-11_
1.11 |GBT93-8-AOP THSE SPRING WASHER 8 2011-11_
1.12 |GBT5783-M8X20-A2L g BOLT 8 2011-11_
1.13 |GBT3452.1-17.0X1.80G WES 3 OTEM IR 25 £ Rl O-SEAL RING 2 2011-11_
1.14 |TB554.421E.1.1 ARG ROTARY SHAFT WELDMENT 1 2011-11_
1.15 |TB554.423B-02 g E ROTARY SHAFT SPACER BUSH 1 2011-11_
1.16 |TB554.421E.1-05 S SIDE COVER 1 2011-11_
1.17 |GBT93-10-A0P T 71 2R 5 5 A WASHER 4 2011-11_
1.18 |GBT5782-M10X45-A3L VAV BN e BOLT 4 2011-11_
1.19 |FT304.42F.119 Sy BlFaE S TRANSFER CASE FORK SHAFT 1
1.19 |TB554.421E.1-04 Y FORK SHAFT 1 2007-03_
1.2 |FT304.42F.103 IEHERR PLATE;THRUST 2 2011-11_
1.2 |GBT879.1-6X30 SHPE R PIN 1 2011-11_
1.21 |GBT879.1-3.5X30 S B 4 PIN 1 2011-11_
1.22 |GBT308-10-G100-b HEk BALL 1 2011-11_
1.23 |FT800.37.139 4 SPRING 1 2009-12_
1.23 |FT804.42.151 N SPRING 1 2004-01_
1.24 |TB554.421E.1-06 I Bk RELEASE SHIFT FORK 1 2011-11_
1.25 |IBT982-18 A HE COMBINED SEAL GASKET 2 2011-11_
1.25 |JBT982-18 2 G COMBINED SEAL GASKET 2 2011-11_
1.26 |FT804.42.110 572 SCREW PLUG 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB554.421C 42.1-4yhfafaik s i (L)

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1.27 |FT304.42F.105 Sy BliFR TRANSFER CASE OUTPUT SHAFT 1 2011-11_
1.28 |TB554.421C.1-01 WA= EL TN i TRANSFER CASE DRIVEN GEAR 1 2011-11_
1.29 |GBT9877.1-FB30X52X7D LB L Sl B T 25 4 O RING 1 2011-11_
1.3 |FT304.42F.106 LD BEARING SEAT 1 2011-11_
1.3 |IBT7918-K25X31X20 TR SRR R 2R A A NEEDLE AND CARRIER UNIT 2 2011-11_
1.4 |FT304.42.126 RENRE NEEDLE INNER SPACER SLEEVE 1 2011-11_
1.5 |FT304.42F.125 SreffitE e TRANSFER CASE IDLER 1 2011-11_
1.6 |FT304.42F.101 ARG TRANSFER CASE BODY 1
1.6 |FT304.42F.101a PaRSIViEViENEN TRANSFER CASE BODY 1 2007-03_
1.7 |FT304.42.112 1EZRET THRUST SCREW 1 2011-11_
1.8 |GBT6173-M10X1-A2L 7N F TR NUT 1 2011-11_
1.9 |GBT276-6306 TRYB Bk A BEARING 2 2011-11_
2 |GBT3452.1-132X3.55G WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
3 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 4 2011-11_
4 |GBT5783-M10X30-8.8-A3L NSk IR BOLT 4 2009-05_
4 |GBTS5783-M10X25-A3L [ BOLT 4 2004-01_
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TB454—Q161Y20KHE Hi #l

TB454.422 422y shfeiEEh i 42.2-TRANSFER CASE TRANSMISSION ASSEMBLY

=2 = ZFR Ko ¥
No. Code Description Quantity Remark
1  |GBT93-8-A0P THSE SPRING WASHER 11 2011-11_
10 |GBT894.1-26 i P R SNAP RING 2 2011-11_
11 |FT304.42X.017 PEQMEAN: GUARD SLEEVE WELDMENT (2) 2 2011-11_
12 |GBT5783-M8X20-A2L A BOLT 8 2011-11_
13 |TB554.422.1 [ R B MIDDLE BEARING SEAT ASSEMBLY 1 2011-11_
13.1 |GBT893.2-72 FLHI B2 SNAP RING 1 2011-11_
13.2 |FT304.42X.136 e Bl 1 2011-11_
13.3 |GBT276-6007-2RZ TV ERh & BEARING 1 2011-11_
13.4 |FT304.42X.137 A RUBBER RING 1 2011-11_
13.5 |FT304.42X.138 H [ R s MIDDLE BEARING SEAT 1 2011-11_
13.6 |GBT119.1-8m6X20—A0P [ £ PIN 2 2007-04_
13.7 |FT304.42X.135 SRR RS MIDDLE SPLINE BUSH 1 2011-11_
14 |GBT93-12-A0OP g WASHER 2 2011-11_
15 |GBT5783-M12X40-A3L A BOLT 2 2011-11_
16 |FT404.42.139 iRzl il FRONT TRANSMISSION SHAFT 1 2011-11_
17 |FT404.42.016 PEQEAH GUARD SLEEVE WELDMENT (3) 1 2011-11_
17 |FT404.42.016 PEGEAM GUARD SLEEVE WELDMENT (3) 1 2011-11_
2 |GBT5783-M8X16—A2L [ BOLT 3 2011-11_
3 |FT304.42F.015 e (1) BE0 BONNET (1) WELDMENT 1 2011-11_
4 |GBT93-10-A0P T il B i 4 WASHER 4 2011-11_
5  IGBT5783-M10X20-A3L A BOLT 4 2011-11_
6 |GBT3452.1-34.5X3.55G WSS OTEAR I % 1 O-SEAL RING 2 2011-11_
7  |GBT879.1-6X35 S B 4 PIN 2 2011-11_
8 |FT304.42.107a PR R SPLINE BUSH 2 2011-11_
9 |FT404.42.128 EREsIE] REAR TRANSMISSION SHAFT 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB554.423C 42.3-8ifEEe 9\ i, 42.3-TRANSFER CASE CONTROL ASSEMBLY

bR =2 ZFR e ¥
No. Code Description Quantity Remark
1 |FT65.38.051 AR R T PULL/PRESS HANDLE 1 2011-11_
10 |TB554.423C-01 it ROCKER 1 2011-11_
2 |GBT6170-M10-A3L 285 NUT 1 2011-11_
3 |TG1204.435.2 ki SEAL RUBBER RING 1 2004-01_
3 |FT304.42D.137 e SEAL RUBBER RING 1 2011-11_
4 |FT304.42D.021 BT A1 CONTROL ROD UNIT 1 2008-03_
4 |TB554.423B.3 PEFTAr 1 CONTROL ROD UNIT 1 2010-02_
5 |GBTS882-B10X30 il PIN 1 2011-11_
6 |GBT97.1-10-A0P TR WASHER 1 2011-11_
7 |GBT91-3.2X16-A0P T 4 PIN 1 2011-11_
8 |GBT879.1-5X32 R [R5 PIN 1 2011-11_
9 |GBT879.1-8X32 SHPE R PIN 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.431 43.1-ZE#18h58 M 5k 43.1-LEFT BRAKE ASSEMBLY

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |FT300.43.102 Wiy 28 BOWL PLUG 6 2011-11_
10 |FT300.43.012 Ze il B AR 7E S B LEFT BRAKE HOUSING ASSEMBLY 1 2011-11_
10.1 |FT300.43.114 LIRS CRANK SHAFT BUSH 1
10.2 |FT300.43.121 ZeiilShdn e LEFT BRAKE HOUSING 1 2011-11_
11 |FT300.43.106 P SHIFTING BLOCK 1 2011-11_
12 |FT300.43.107 e SPACER BUSH 1 2011-11_
13 |GBT3452.1-20.0X2.65G WSS OTEAR I % 21 O-SEAL RING 1 2011-11_
14 |TB504.431.1 7o AN A i LEFT CRANK UNIT 1 2011-11_
14 |TB504.431.1 Ze A LEFT CRANK UNIT 1 2011-11_
15 |FT300.43.153 I LR B 1T 2 FINAL TRANSMISSION OIL DRAINING PORT 1 2011-11_
WASHER
15 |IBT982-12 2 G e 1 2013-04_
16  |FT300.43.154 [ COMBINED SEAL GASKET 1 2011-11_
2 |GBT308-18.000-G100-b FNER SCREW PLUG 6 2011-11_
3 |FT300.43.103 Pkl bk JAEE A BALL 1 2011-11_
4 |FT300.43.011 ) B PR EE R 4 A K, LEFT BRAKE PRESSURE PLATE 2 2011-11_
BRAKE FRICTION PLATE ASSEMBLY
5 |FT300.43.105 FEAR 1 2011-11_
6 |FT300.43.101 O SPACER PLATE 1 2011-11_
7 |GBT894.1-18 FiE O-RING 1 2011-11_
8  |FT300.43.109a g RETAINER RING 1 2011-11_
9 |GBT452.1-18.0X2.65 O WASHER 1 2011-11_
O-RING
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TB454—Q161Y20KHE Hi #l

TB504.432 43.2-4 i shes &5 43.2-RIGHT BRAKE ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |TB504.432.1 AR A RIGHT CRANK UNIT 1 2011-11_
10 |FT300.43.154 [EFS SCREW PLUG 1 2011-11_
11 |FT300.43.101 O M O-RING 1 2011-11_
12 |FT300.43.011 ) B e 2, BRAKE FRICTION PLATE ASSEMBLY 2 2011-11_
13 |FT300.43.105 FEiAR SPACER PLATE 1 2011-11_
14 |FT300.43.104 Y Egiilboik JaEE S RIGHT BRAKE PLATEN 1 2011-11_
15 |GBT308-18.000-G100-b ek BALL 6 2011-11_
16 |FT300.43.102 MY I8 BOWL PLUG 6 2011-11_
2 |GBT3452.1-20.0X2.65 oZl O.RING 1 2011-11_
3 |FT300.43.107 e SPACER BUSH 1 2011-11_
4 |FT300.43.106 P SHIFTING BLOCK 1 2011-11_
5 |FT300.43.013 A Eh 2% 7 S RIGHT BRAKE HOUSING ASSEMBLY 1 2011-11_
5.1 |FT300.43.122 ek bk RIGHT BRAKE HOUSING 1 2011-11_
5.2 |FT300.43.114 HEREHESES CRANK SHAFT BUSH 1 2011-11_
6 |GBT3452.1-20.0 x 2.65 O% O-RING 2011-11_
7 |FT300.43.109a g WASHER 1 2011-11_
8 |GBT894.1-18 14 RETAINER RING 1 2011-11_
9 |IBT982-12 HE B COMBINED SEAL GASKET 1 2013-04_
9 |FT300.43.153 T AL B T FINAL TRANSMISSION OIL DRAINING PORT 1 2011-11_
WASHER
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TB454—Q161Y20KHE Hi #l

TB504.433—1 43.3.1-H| 288\ M8 S -1 BRAKE CONTROL MECHANISM ASSEMBLY-1

=2 = ZFR e ¥

No. Code Description Quantity Remark
1 |GBT882-B10X28-A0P i PIN 4 2011-11_
10 |FT300.43.130 SRS AR ] o7 5 PEDAL RETURN SPRING 2

11 |TB504.433.3 A B s R A A RIGHT BRAKE PEDAL BODY UNIT 1 2011-11_
12 |TB504.433.1 Ze il S st A LEFT BRAKE PEDAL UNIT 1

13 |GBT879.1-6X40 S R A SPRING COLUMN PIN 1 2011-11_
14 |GBT879.1-10X40 PR B B PIN 1 2011-11_
15 |FT300.43.020a BEHR AN A PEDAL SHAFT UNIT 1 2011-11_
16 |GBT879.1-8X30 S B 4 PIN 2 2011-11_
17 |TB504.433.10 el S AR A LEFT BRAKE PEDAL BODY WELDMENT 1

18 |TB504.433.3.1 T B AR AR RIGHT BRAKE PEDAL BODY WELDMENT 1

2 |FT300.43.110 Pkt e L PULL ROD REAR FORK 2 2011-11_
3 IGBT97.1-10-A0P SR WASHER 4 2011-11_
4  |GBT91-3.2X16-A0P FE O PIN 4 2011-11_
5  |TB504.433-07 X PULL ROD 2 2010-02_
5 |FT300.43.120 BT PULL ROD 2 2004—01_
6 |GBT6170-M10-A3L [2CH NUT 2 2011-11_
7 |FT300.43.108 RIFFRT Y PULL ROD FRONT FORK 2

7 |TA700.431A-01 e AAFLIERE X DEXTROROTATION LONG HOLE CONNECT FORK 4 2009-01_
8 |GBT894.1-25 4 RETAINER RING 1 2011-11_
9 |GBT97.1-24-A0P Hupg| WASHER 1 2011-11_
9 |GBT97.1-24-A0P g WASHER 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.433-2 43.3.2-H| 2L H A i —2 BRAKE CONTROL MECHANISM ASSEMBLY-2

bR = ZFR e ¥
No. Code Description Quantity Remark
1 |TA820.213D.3 FHHEF B HAND BRAKE HANDLE ASSEMBLY 1
1.1 |TAS820.213D.3.1 FAHET HAND BRAKE HANDLE 1
1.2 |GBT5781-M8X30-A2L VAV BN e BOLT 2 2011-11_
1.3 |GBT93-8-A0P g WASHER 2 2011-11_
1.4 |GBT6170-M8-A2L 2B NUT 2 2011-11_
10 |TB504.433.7 2ol B 2 RS PULL WIRE INSTALLATION ASSEMBLY OF LEFT 1 2011-11_
10 | TB504.433.7 Ze il Bl 2 B Be S Al BRAKE 1 2011-11_
10.1 |TB504.433.7.1 Vi PHIE IR A=Y S PULL WIRE INSTALLATION ASSEMBLY OF LEFT 1 2011-11_
10.2 |GBT6173-M8X1-05—A2L 7N F TR BRAKE 1 2011-11_
11 |GBT97.1-10-A0P SR LEFT BRAKE WIRE ASSEMBLY 5 2011-11_
NUT
12 |GBT91-3.2X16-A0P FE 4 WASHER 5 2011-11_
13 |TE250.433C-12 Tl B £ L E i 1 2011-11_
14 |TB504.433-09 il 21 HfAV Dl 5 3 PIN 1 2010-06_
14 |TB504.433-02 1l 2l HL AP Il £ 3 UPPER FIXING PLATE OF BRAKE PULL WIRE 2 2011-11_
15 |GBT882-B10X24-A0P % BRAKE CRANK RETURN SPRING 1 2011-11_
BRAKE CRANK RETURN SPRING
16 |TB504.433.5 B e A PIN 1 2011-11_
17 | TB504.433.4 B R 1 2011-11_
18 |GBT5783-M8X25-A2L [ TRANSITION SHAFT SLEEVE UNIT OF RIGHT 2 2011-11_
19 |GBT882-B10X28-A0P i BRAKE 2 2011-11_
2 |GBT882-B10X40-A0P % TRANSITION ROTARY SHAFT WELDMENT OF 1 2011-11_
RIGHT BRAKE
20 |TE250.433C-11 =S BOLT 2 2011-11_
21 |TB504.433.6 ek Ll e oAy PIN 1 2011-11_
22 |GBT97.1-20-A0P HHE PIN 1 2011-11_
22 |GBT97.1-20-A0P g 1 2011-11_
23 |GBT894.1-20 14120 CONNECTING ROD FORK 1 2011-11_

158



TB454-Q161Y20KHE R #l

TB504.433 {5l 358 0L 2 Rk -2

159



TB454—Q161Y20KHE Hi #l

TB504.433-2 43.3.2— 3N 25 BN LI B —2(4E)

bR = ZFR e 3
No. Code Description Quantity Remark
24 |FT800A.43B.119 ZETERIFT X LEFT REVOLVING PULL ROD FORK 1 2011-11_
25 |GBT6170-M10-LH-A3L 2251 NUT 1 2011-11_
GBT6170-M8-A2L 2851 NUT 1 2011-11_
4  |GBT93-8-A0P g WASHER 2 2011-11_
5  |TA820.213D.1 R AR RATCHET WHEEL BRACKET WELDMENT 1
6 |GBT5783-M10X25-A3L A BOLT 1 2011-11_
7 |GBT93-10-A0P T v 2R 5 5 A WASHER 1 2011-11_
8 |GBT5783-M8 x 35-A2L [ BOLT 1
9 |TB504.433.8 VEH SIS £ WS PULL WIRE INSTALLATION ASSEMBLY OF 1 2011-11_

RIGHT BRAKE
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TB400.44G 44-Jf52e5¢ 5 A 44SEAT INSTALLATION ASSEMBLY

=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT5783-M10X20-8.8-A3L VaY: BSii BOLT 4
1 |GBT5783-M10X20-8.8—A3L VAViiE Nl BOLT 4
2 |GBT93-10-A0P T v T s e 4 WASHER 4 2011-11_
3 |FT300.44B.010 JRE A R SEAT ASSEMBLY 1
3 |TB400.44G.1 JEE it S, SEAT ASSEMBLY 1 2012-01_
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TB454—Q161Y20KHE Hi #l

TB550.452Y 45.2-#ifl il 45.2-FLOOR ASSEMBLY

=3 192 ZFR B P

No. Code Description Quantity Remark
TB550.452Y -3 Hub -3 FLOOR ASSEMBLY-3 2012-05_
TB550.452Y -2 Hi AR B -2 FLOOR ASSEMBLY-2 2012-05_
TB550.452Y -1 Hib E -1 FLOOR ASSEMBLY-1 2012-05_
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TB454—Q161Y20KHE Hi #l

TB550.452U~1 45.2.1-#f 5 -1 FLOOR ASSEMBLY-1

bR = ZFR e

No. Code Description Quantity Remark
1 |GBT5783-M6X16-8.8—A2L VaY: BSii BOLT 6
10 |TA700.452B-02 YRR CAST NUT

11 |TA700.452B-03 I EE RUBBER WASHER 16
12 |GBT93-5-A0P i v 2R 5 2 S ] WASHER 8
13 |GBT5783-M5X16-8.8—A2L NSk IR BOLT 8
14 |GBT5783-M8X65-8.8—A2L VaY: BSii BOLT 4
15 |TB550.4527.4 JE LB S IR REAR VIEW MIRROR BRACKET WELDMENT 1
16 |GBT93-8-A0P HHE WASHER 4
17 |GBT6170-M8-8-A2L I BUGSHR AL I-TYPE HEXAGON NUT 4
18 |TB550.4527.1 oA R A FLOOR WELDMENT 1
2 |GBT93-6-A0P HSE SPRING WASHER 6
3 |GBT97.1-6-A0P SR WASHER 6
4 |TB600.45L.-02 INESE¥5Y5 DASHBOARD ASSEMBLY 1
S |TB600.45L-69 R E®E % DASHBOARD SEAL STRIP 1
6 |TB400.456A.3 S LR S B REARVIEW MIRROR ASSEMBLY 2
7 |TB550.452].5 X REA RIGHT BRACKET WELDMENT 1
7 |TB550.4521.5 el e RIGHT BRACKET WELDMENT 1
8 | TB400B.471-30 LB A BONNET PNEUMATIC SPRING 2
9 |TB550.4527-01 GIEENSk e FRONT WINDSHIELD 2
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TB454—Q161Y20KHE Hi #l

TB550.452U -2 45.2.2-#f 5 -2 FLOOR ASSEMBLY -2

=2 = ZFR e
No. Code Description Quantity Remark
1 |TB550.452H-07 HL g T ELECTRICAL BOX COVER 1
10 |FT300.47.398 Ja AR 5 REAR FLOOR COVER 1
11 |FT300.45.134 BAEmRE B CLUTCH PEDAL DUSTPROOF BONNET PRESSURE 1
12 |FT300.45.133 AR STRIP 1
13 |GBT6170-M10-8-A3L |Eilbaveil 2053 CLUTCH PEDAL DUSTPROOF BONNET 4
NUT
14 |GBT93-10-A0P i v 2R 5 2 S ] 6
15 |GBT97.1-10-A0P SR WASHER 9
16 |TB550.452].2 JIPE WASHER 2
17 |GBT5783-M10X55-8.8—A2L VaY: BSii PEDAL ASSEMBLY 4
18 |GBT5783-M10X30-8.8-A3L VAviiE N v BOLT 2
BOLT
2 |GBTS5783-M5X16-8.8—A2L VaYiBS 1o 10
3 IGBT93-5-A0P T i B 4 BOLT 10
4  |GBT97.1-5-A0P g WASHER 10
5 |TB604.452C-02 il Bh B 2 AR WASHER 1
6 |TB604.452C-01 il B AR s B PRESSURE PLATE OF BRAKE SEAL BUSH 1
BRAKE PEDAL SEAL BUSH
7 |TB450.45A.2 Tt e 1
8  |TB450.45A.1 i P AERT TS RIGHT REAR LAMP BAFFLE WELDMENT 1
FT300.47.360 FhtE LEFT REAR LAMP BAFFLE WELDMENT 1

SEAL SLEEVE
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THSS0452U HUH R -3
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TB550.452U-3 45.2.3——#itf 58 -3 FLOOR ASSEMBLY -3

=2 = ZFR e
No. Code Description Quantity Remark
1 |GBT5783-M5X16-8.8—A2L VaY: BSii BOLT 11
10 |GBT5783-M8X20-8.8—A2L NSk IR BOLT 8
11 |GBT93-8-A0P HHE WASHER 8
12 |GBT97.1-8-A0P TR WASHER 8
13 |TB550.452H-08 Prasti BENDING BOARD 1
14 |FT300.47.035 i FFERF LEFT RAIL 1
15 |GBT5783-M16X90-8.8-A2L NSk IR BOLT 2
16 |GBT97.1-16—-A0P HHE WASHER 2
17 | TB400.457B-02 418 RETAINER RING 4
18 | TB400.457B-01 W ABSORBER 2
19 |GBT93-16-A0P HSE SPRING WASHER 2
2 |GBT93-5-A0P T i B 4 WASHER 17
20 |GBT6170-M16-8—A3L 1S F I8 NUT 2
21  |TB550.452H.5-01 A R [ o Al R SEAT FIXING PLATE WELDMENT 1
22 |TB550.452H-20 it COVER PLATE 1
23 |GBT5783-M5X12-8.8—A2L Vay: BS i BOLT 6
3 |GBT97.1-5-A0P Hupg| WASHER 17
4 |TB550.452H-18 B2 SEAL SLEEVE PRESSURE PLATE 2 1
5  |TB550.452H-17 g SEAL SLEEVE 2 1
6 |TB550.452H-14 wHEER] SEAL SLEEVE PRESSURE PLATE 1 1
7 |TB550.452H-15 bhE e SEAL SLEEVE 1
8  |FT300.47.036 A EFE®RT RIGHT HANDLE 1
9 |FT300.47.362 H®FHRE S ARMREST WASHER UNIT 4
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171



TB454—Q161Y20KHE Hi #l

TB400.457B 45.7-Hii#E# 5 45.7-FRONT CONNECTING ASSEMBLY

=2 = ZFR e 3
No. Code Description Quantity Remark
1 |TB400.457B-02 148 RETAINER RING 4 2009-12_
10 |TB400.457B.1 ZERTIERR S LEFT FRONT CONNECTION WELDMENT 1 2011-11_
2 |TB400.457B-01 W ABSORBER 2 2009-12_
TB400.457B.2 ARG RIGHT FRONT CONNECTION WELDMENT 1 2011-11_
4 |GBT97.1-16-A0P Hupg| WASHER 2 2011-11_
5 |GBT93-16-A0P THSE SPRING WASHER 2 2011-11_
6 |GBT5783-M16X80-8.8—A3L VAviiE N v BOLT 2 2011-11_
7  |GBT5783-M12X35-8.8—A3L AN SKIE R BOLT 12 2011-11_
8 |GBT93-12-A0P THSE SPRING WASHER 12 2011-11_
9 |GBT97.1-12-A0P SR WASHER 10 2011-11_
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TB400.46N 46— 20445 B pl 46-SAFETY FRAME INSTALLATION ASSEMBLY

bR = ZFR e
No. Code Description Quantity Remark
1 |GBT5783-M10X30-8.8-A3L VaY: BSii BOLT 6 2011-11_
10 |GBT93-12-A0P TS SPRING WASHER 4 2011-11_
12 |GBT12618-3X15 FF OB B S 0T RIVET 4 2011-11_
13 |TB400.46H-01 OECD# it OECD NAMEPLATE 1 2011-11_
14 |GBT6170-M14-8-A3L | Eidbavac] - dE HEXAGON NUT 16 2011-11_
15 |GBT93-14-A0P THSE SPRING WASHER 12 2011-11_
15 |GBT93-14-A0P TS SPRING WASHER 12 2011-11_
16 |GBT5783-M14X40-8.8—A3L IS S BOLT 4 2011-11_
17 |FT400.46.350 U Rz e U BOLT 4 2011-11_
18 |GBT97.1-14-A0P HupE 14— AOP WASHER 4 2011-11_
19 |TB400.46C-01 b PLUG COVER 8 2011-11_
2 |FT400.46.021 HE A WASHER UNIT 6 2011-11_
3 |FT300.46.106 T BHA & 22 B SHADOW LOCKING PLATE 2 2011-11_
4 |GBT93-10-A0P i v 2R 5 2 S ] WASHER 6 2011-11_
6 |TB400.46E.2 T PEATR 2 B SHADOW ASSEMBLY 1 2011-11_
7 |TB400.46M.1 LA SAFETY FRAME ASSEMBLY 1 2011-11_
7.1 |TB400.46D.1.3 RIEE UPPER BEAM WELDMENT 1 2011-11_
7.2 |GBT5782-M16X90-10.9-A2L VaY: BN ves BOLT 6 2011-11_
7.3 |GBT97.1-16-A0P g WASHER 12 2011-11_
7.4 |GBT93-16—A0P TS SPRING WASHER 6 2011-11_
7.6 | TB400.46M.1.1 X R G LEFT BRACKET WELDMENT 1 2011-11_
7.7 | TB400.46M.1.2 B e RIGHT SUPPORTING WELDMENT 1 2011-11_
GBT5782-M12X70-8.8—A2L VAV BN e BOLT 4 2011-11_
GBT97.1-12-A0P TR WASHER 4 2011-11_
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TB454—Q161Y20KHE Hi #l

TB400B.471A 47.1-HLE G A 47.1-BONNET ASSEMBLY

=2 = ZFR e

No. Code Description Quantity Remark
1 |TB400B.471.3 I 25 B FILLER CAP 1 2012-10_
1 |TB400B.471.2 T a5 B OIL FILLING COVER ASSEMBLY 1 2011-11_
10 | TB400B.471-04 7 I it LEFT REAR DECORATION 1 2011-11_
11 |TB400B.471-05 VEVEE s RIGHT REAR DECORATION PART 1 2011-11_
12 |TB400B.471-06 ZEHT TS LEFT FRONT LOWER GRID 1 2011-11_
13 |TB400B.471-07 HHT S RIGHT FRONT LOWER GRID 1 2011-11_
14 |TB400B.471-08 2o S LEFT MIDDLE LOWER GRID 1 2011-11_
15 |TB400B.471-09 pale 1Y RIGHT MIDDLE LOWER GRID 1 2011-11_
16 |TB400B.471-10 7o )5 s LEFT REAR LOWER GRID 1 2011-11_
17 |TB400B.471-11 el N1 RIGHT REAR LOWER GRID 1 2011-11_
2 |TB400B.471-15 5 TR HINGE UPPER SEAT 2 2011-11_
3 |TB400B.471-18 Hudh PAD BLOCK 24 2011-11_
4 |TB400B.471-14 P 5% BONNET SEAL STRIP 1 2011-11_
5  |TB400B.471.1 ML BONNET WELDMENT 1 2011-11_
6 |TB400B.471-01 A FRONT GRID 1 2011-11_
7 |TB400B.471-17 GIENERUDIES FRONT LOWER CUSHION RUBBER PIECE 1 2011-11_
8  |TB400B.471-02 ZeRTHIE LEFT FRONT GRID 1 2011-11_

TB400B.471-03 1 BT RIGHT FRONT GRID 1 2011-11_
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TB400B.473 47.3—¥ = a8 M 47.3-BONNET LOCKING DEVICE ASSEMBLY

=2 = ZFR e ¥

No. Code Description Quantity Remark
0 |TB400B.473.4 hikEG WELDED PUSHING ROD 1 2011-08_

GBT6170-M8-A2L 2251 NUT 3 2011-11_
10 |GBT91-1.6X16—A0P FE O PIN 3 2011-11_
11 |TB400B.473.2 hikEG WELDED PUSHING ROD 1 2011-08_
12 |GBT91-2.5X25-A0P FE 4 PIN 1 2011-11_
13 |TB400B.473.3 PR G ROCKER WELDMENT 1 2011-08_
14 |FT800A.47.098 hikFEA (Z) PULL ROD WELDMENT (2) 1 2011-11_
15 |FT800A.47.056 FAR B HANDLE ASSEMBLY 1 2011-11_
16 |TB450.473-02 2] RUBBER RING 1 2008-08_
2 |GBT93-8-A0P Hupg| WASHER 3 2011-11_
3 |GBT97.1-8-A0P TR WASHER 3 2011-11_
4 |GBT5783-M6X35-8.8-AlL VAviiE N v BOLT 4 2004-01_
5 |GBT97.1-6-A0P “FHuE WASHER 7 2011-11_
6 |GBT93-6—A0P HSE SPRING WASHER 4 2011-11_
7 IGBT6170-M6-A2L 2251 NUT 5 2011-11_
8  |FT800.47.127 BLEL B A BONNET LOCK ASSEMBLY 1 2004-01_
8 |TG1204.474.4 BLEE BONNET LOCK 1 2011-08_

TB400B.473-01 HLEE SR BONNET LOCK PLATE 1 2011-08_
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TB550.477E 47.7-HLE KA, 47.7-BONNET EXTENSION PLATE ASSEMBLY

bR =2 ZFR e 3

No. Code Description Quantity Remark
1 |TB550.477B-03 IR B 4% EXTENSION PLATE SEAL PIECE 1 2010-05_
1 |TB400B.471-14 PLE S H 5% BONNET SEAL STRIP 1 2004-01_
2 |TB550.477E.1 HLE KA BONNET EXTENSION PLATE WELDMENT 1 2011-11_
3 |TB550.477D-02 VEE IS RIGHT DECORATION ADHESIVE STRIP 1 2011-11_
4  |GBT6170-M8-A2L 2B NUT 2 2011-11_
S |GBT93-8-A0P g WASHER 3 2011-11_
6 |GBT97.1-8—A0P -2 WASHER 3 2011-11_
7 |GBT5781-M8X30-A2L VAV BN e BOLT 3 2011-11_
8 |TB550.477D-01 e % LEFT DECORATION ADHESIVE PIECE 1 2011-11_
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TB450.481F 48.1- % EHl o223 M 48.1-ENGINE HARNESS INSTALLATION ASSEMBLY
=2 %= B B
No. Code Description Quantity Remark
1 |FT800.48L.108a B[ 2 FASTENING CLIP 2 2011-11_
2 IFT300.48.072 TR IR WATER TEMPERATURE SENSOR 1 2011-11_
3 |FT800.48L.107 Pk SLEEVE 2 2011-11_
4  |FT300.48P.102 KRR HARNESS SLEEVE 1 2011-11_
5 |FT400.48X.025 R AP R, ENGINE HARNESS ASSEMBLY 1 2011-11_
6 |FT300.48.073a B i 2% 0? L PRESSURE SENSOR 1 2011-11_
7 |FT300.48.074 T el A R RPM SENSOR 1 2011-11_
FT304.481..203 B RAES HARNESS TIGHTEN CLIP 2 2011-11_
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TB450.482H 48.2-7E B W4 M, 48.2-BODY HARNESS INSTALLATION ASSEMBLY

bR =2 ZFR e
No. Code Description Quantity Remark
1 |GBTS5783-Méx16-A2L [ BOLT 2 2011-11_
10 |GBT818-M4X10-A2L TR SR T SCREW 5 2011-11_
11 |GBT93-4-A0P T v T s e 4 WASHER 5 2011-11_
12 |FT300.48.071a M A% OIL QUANTITY SENSOR 1 2011-11_
13 |FT300.48D.2.3 LRI % LEFT PADDLE SWITCH 1 2009—12_
13 |TB450.482.4 TeARTT % LEFT PADDLE SWITCH 1 2012-12_
14 |TB450.482N.4 AR R RIGHT BUTTON SWITCH 1 2012-12_
14 |TB450.482.1 AR R RIGHT BUTTON SWITCH 1 2009-12_
2 |TB450.482H.2 L HL RS B R CENTRAL ELECTRICAL BOX ASSEMBLY 1 2010-02_
2.12 | TD9600000800 PRI Fr FUSE 4
2.13 | TD9600000900 PRI FUSE 3 2013-04_
2.14 | TD9600001200 PRI Fr FUSE 2 2013-04_
2.2 |FT300.48.513 HLFIADGRR ELECTRIC FLASH 1 2011-11_
2.3 |FT300.48.512 FHJREHS MAIN POWER RELAY 1 2011-11_
2.4 |FT300.48D.2.2.2 Tk B2 PREHEATING RELAY 1 2011-11_
2.5 |FT300.48D.2.2.1 R 4% VOLTAGE ADJUSTER 1 2011-11_
2.5 |FT300.48D.2.2.1 AR VOLTAGE ADJUSTER 1 2011-11_
3 |GBT97.1-6-A0P T WASHER 2 2011-11_
4  |GBT93-6—A0P THSE SPRING WASHER 2 2011-11_
5 |GBT6170-M6—-A2L 2B NUT 2 2011-11_
6 |FT65.48.095 LREREI (—) HARNESS TIGHTEN CLIP (1) 1 2011-11_
7 | TB450.482.2 FEBh Ak g STARTING RELAY 1 2009-12_
8 |TB450.4827.1 YA BODY HARNESS ASSEMBLY 1 2011-11_
9  |FT300.48.064 P&t IGNITION LOCK 1 2011-11_
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TB450.483B Front lamp wire harness mounting assembly
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TB450.483B 48.3-HikJ & K425 5 48.3-FRONT

LAMP HARNESS INSTALLATION ASSEMBLY

=2 = ZFR e ¥
No. Code Description Quantity Remark
1 |TB404.483.1 IS T 9580 FRONT LAMP HARNESS ASSEMBLY 1 2011-11_
10 |GBT93-8-A0P Hupg| WASHER 2 2011-11_
11 |GBT5783-8X16-A2L IS S BOLT 2 2011-11_
12 |GBT818-M5X14—A2L TERE SR IRET SCREW 1 2011-11_
13 |TB400.483-01 LA RH HARNESS CLAMP 1 2011-11_
14 |GBT97.1-5-A0P g WASHER 1 2011-11_
15 |GBT93-5-A0P T i B i 4 WASHER 1 2011-11_
16 |GBT6170-M5-A2L Eitbaysil S8 NUT 1 2011-11_
2 |FT65.48.097 LR E e (T) HARNESS LOCKING CLAMP (2) 6 2011-11_
3 IGBT6170-M6-A2L 2251 NUT 3 2011-11_
4  |GBT93-6—A0P HSE SPRING WASHER 3 2011-11_
5 |GBT97.1-6-A0P SR WASHER 3 2011-11_
6 |TD800.483B.3 EERC VN ELECTRIC HORN 1 2011-11_
7 |GBT5783-M6x16-A2L LY BOLT 1 2011-11_
8 | TB404.483.2 R B FRONT BIG LAMP ASSEMBLY 1 2011-11_
9 |GBT97.1-8-A0P T WASHER 2 2011-11_
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TB500.484C 48.4— 5k £k viZedE i 48.4-REAR LAMP HARNESS INSTALLATION ASSEMBLY

=2 = ZFR e
No. Code Description Quantity Remark
1 |TB500.484C.2 R AT e ST AR IR NAMEPLATE LAMP INSTALLATION BRACKET 1 2011-11_
10 |TB450.484E.4 FATHIAT B WELDMENT 2 2011-11_
11 |GBT5783-M5X20-A2L AN SKIE R SINGLE-SIDE LAMP ASSEMBLY 4 2011-11_
12 |TB500.484C.3 D7 BT LB B () BOLT 1 2011-11_
13 |TD800.484B-03 o 2 SIDELIGHTS BRACKET INSTALLATION 1 2011-11_
ASSEMBLY (RIGHT)
14 |TA600.486-01 R B E e RUBBER RING 2 2011-11_
15 |TB500.484C.4 o7 B X IR B () 1 2011-11_
16 |FT300.48.053a Ja BT HARNESS TIGHTEN CLIP 2 2011-11_
17 | TB500.484C.1 JE KT R B AT SIDELIGHTS BRACKET INSTALLATION 1 2011-11_
18  |FT65.48.093 TR (—) ASSEMBLY (LEFT) 2 2011-11_
REAR LAMP
19 |FT65.48.094 ZELICIE(Z) REAR LAMP HARNESS ASSEMBLY 2 2011-11_
2 |TD800.484B.3 JERBET K, RUBBER RING (ONE) 1 2011-11_
20 |FT300.48.033 BT K 2 2011-11_
21 |FT300.48C.211 BT 2Btk RUBBER RING (2) 1 2011-11_
22 |TB404.484.3 S R ST K, NAMEPLATE LAMP ASSEMBLY 2 2011-11_
BRAKE LIGHT SWITCH
23 | TB450.484E.5 o U BRAKE SWITCH INSTALLATION PLATE 1 2011-11_
24 | TB450.484E.6 R At TAIL LAMP ASSEMBLY 1 2011-11_
25 | TD800.484B.6 Jo T T S 1 2011-11_
26 |GBT818-M5X35-AlL TERE SR IRET LEFT REFLECTOR 3 2011-11_
27 |FT65.48.097 LR E T () RIGHT REFLECTOR 2 2011-11_
REAR TRAILER SOCKET ASSEMBLY
28 | TD800.484B.7 SEIRER SCREW 1 2011-11_
3 |GBT5783-M8X16—A2L [ HARNESS LOCKING CLAMP (2) 6 2011-11_
4  |GBT93-8-A0P g 6 2011-11_
5 |GBT97.1-8-A0P TR AIR PRESSURE ALARM 6 2011-11_
6 |3203505D9-L ek BOLT 5 2011-11_
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TB500.484C 48.4— 5 kT 26 o 222 v i (48)

=3 192 LA B >

No. Code Description Quantity Remark
GBT6170-M5-A2L 175 f B NUT 11 2011-11_
GBT93-5-A0P T 2R B WASHER 11 2011-11_
GBT97.1-5-A0P U] WASHER 11 2011-11_
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TB454—Q161Y20KHE Hi #l

TB450.485A 48.5-F Wiz Ml 48.5-BATTERY INSTALLATION ASSEMBLY

=3 192 LA B i
No. Code Description Quantity Remark
1 |GBT6170-M8-A2L (A5 NUT 2 2011-11_
10 | TB450.485.1 LM R A A BATTERY SHOCK ABSORPTION MAT 2 2010-08_
10 |FT450.48.102 2 bR R R BATTERY SHOCK ABSORPTION MAT 1 2004-01_
2 |GBT93-8-A0P Hupg| WASHER 2 2011-11_
3 |GBT97.1-8-A0P 4 WASHER 2 2011-11_
4  |TG1204.485-02 R AR BATTERY PRESS PLATE 1 2011-11_
5  |TG1204.485-01 FEIR U B AT U-TYPE PULL ROD OF BATTERY 2
6 |TB400.485A.2 RS 4 BATTERY IRON WIRE 1 2011-11_
7 |FT450.48.010 ZHH BATTERY 1 2011-11_
8  |TB400.485A.1 RV 28 R A POWER WIRE ASSEMBLY 1 2011-11_
9 |FT65.48.095 LR EE I (—) HARNESS TIGHTEN CLIP (1) 1 2011-11_
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TB400.487 Combination instrument assembly
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TB400.487 43.7-H &R LA 48.7-COMBINED INSTRUMENT ASSEMBLY

N2 R B B

No. Code Description Quantity Remark
1 FT300.48.061 HENERDH, COMBINED INSTRUMENT ASSEMBLY 1 2004-01_
1 FT300.48.061a H AR B COMBINED INSTRUMENT ASSEMBLY 1 2009-05_
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FT300.49.001 49— T EL£65 5

49-TOOL BOX ASSEMBLY

bR = ZFR e

No. Code Description Quantity Remark
1 |GBTS783-MI12X25-A3L VaYiBS 1o BOLT 2 2011-11_
1 |FT65.49.101 PR HANDLE SEAT 2 2003-11_
10 |FT300.49.012 T HAIE A M TOOL BOX WELDMENT ASSEMBLY 1 2003-11_
2 |GBT 867-4X8 B[R ST RIVET 2 2003-11_
3 |FT65.49.115 BF HANDLE 1 2003-11_
4  |FT65.49.102 ERite] CROSS PIN 1 2003-11_
5 IGBT5783-M12X35-A3L [ BOLT 2 2003-11_
5 |GBT5783-M12X35-A3L [ BOLT 2 2003-11_
6 |FT65.49.103 e FIXING SUPPORT PLATE 1 2003-11_
7  IGBT97.1-12-A0P SR WASHER 2 2003-11_
8 |GBT93-12-A0P HSE SPRING WASHER 2 2003-11_
9 |GBT6170-M12-A3L 2B NUT 2 2003-11_
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TB400.50X S50-BAJhAG2EH M s S0-FUEL TANK INSTAllation assembly

bR =2 HFR e
No. Code Description Quantity Remark
1 |TA650.502.3 AR UK OIL TANK COVER ASSEMBLY 1 2011-11_
10 |FT300.50.111 e REAR RUBBER CUSHION 2 2011-11_
11 |FT300.50.110 IR & FRONT RUBBER WASHER 2 2011-11_
12 |GBTS5783-M8X20-A2L [ BOLT 4 2011-11_
13 |TB400.50X.1 i Epa sy OIL TANK BRACKET WELDMENT 1 2011-11_
14 |GBT6170-M10-A3L LS NUT 4 2011-11_
15 |GBT93-10-A0P T i B i 4 WASHER 2 2011-11_
16 |GBT93-8-A0P HHE WASHER 4 2011-11_
17 |GBT6170-M8—A2L LS NUT 4 2011-11_
18 |IBT982-14 20 Ay B COMBINED SEAL GASKET 2 2011-11_
18 |IBT982-14 2 G e COMBINED SEAL GASKET 2 2011-11_
19 |FT65.50.106 EOIN Y HOLLOW BOLT 1 2011-11_
2 |FT300.50.015 TE LAY FILTER MESH ASSEMBLY 1 2011-11_
3 |TB550.50Q.1 MAEE A FUEL TANK WELDMENT 1 2011-11_
4 |IBT982-16 20 Ay B COMBINED SEAL GASKET 1 2011-11_
5 |FT65.50.226 TR ZE OIL DISCHARGING SCREW PLUG 1 2011-11_
6 |FT65.50.033 UTEPR R AT SEDIMENT CUP ASSEMBLY 1 2011-11_
6 |FT65.50.033 YUTERR B SEDIMENT CUP ASSEMBLY 1 2011-11_
7 |FT300.50.112 [ irgroN RUBBER PAD BLOCK 2 2011-11_
8  |FT404.50.114 SV cE iR Y MAIN OIL TANK BELT RUBBER WASHER 2 2011-11_
9  |TB400.50X.2 WAL RS OIL TANK BAND WELDMENT 2 2009-12_
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FT300.53.001Drag equipment assembly

Traction frame




TB454—Q161Y20KHE Hi #l

FT300.53.001 53—#i+E36 80, 53-TOW EQUIPMENT ASSEMBLY

bR =2 HFR B 3
No. Code Description Quantity Remark
1 |FT300.53.106 HidE4y TOW PIN 1 2011-11_
2 |FT300.56.029 BB B SR LOCKING PIN CHAIN ASSEMBLY 2 2011-11_
3 |FT300.53.108a Z2E|m TRACTION FRAME 1 2011-11_
4  |FT65.53.103 HPE B SPRING LOCK PIN 2 2011-11_
5 |FT300.53.101a R CONNECTING PIN 2 2011-08_
s |FT300.53C.101 U CONNECTING PIN 2 2011-11_
6 |FT300.53.102 5|44 HITCH PIN 1 2011-11_
FT300.53.103 e SUPPORTING SLEEVE 1 2011-11_
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TB504.551A 55.1-$&F-g82Ehd ) 55.1-LIFTER INSTALLATION ASSEMBLY

bR =2 HFR B
No. Code Description Quantity Remark
0 |TB504.551A-1 S5 -4 THER AL AU~ 1 LIFTER INSTALLATION ASSEMBLY-7-1 0 2011-11_
0 |TB504.551A-4 55.4- T AR R BUK —4 LIFTER INSTALLATION ASSEMBLY-4 0 2011-11_
0 |TB504.551A-5 55. 5 4R TR B AL -5 LIFTER INSTALLATION ASSEMBLY-5 0 2011-11_
0 |TB504.551A—-6 55.6— 4R P -6 LIFT ASSEMBLY-6 0 2011-11_
0 |TB504.551A-7 55.7-FE T AR R BK T LIFT ASSEMBLY-7 0 2011-11_
0 |FTS500B.55.013E A3 TILRS 5 57 A B DISTRIBUTOR ASSEMBLY 1 2010-04_
0 |TB504.551A-3 55.3—FEFt AR WL SN -3 LIFTER INSTALLATION ASSEMBLY-7-3 0 2011-11_
0 |Ta700.55A.7-01a IR 2 1 2014-10_
0 |TB504.551A-2 552~ THER AL L2 LIFTER INSTALLATION ASSEMBLY-7-2 0 2011-11_
1 |TB504.551.1.1.4 WANREE TNV CEE A EN FORCE ADJUSTING ECCENTRIC WHEEL 1 2011-11_
WELDMENT ASSEMBLY
FT300.55B.026a IR 1 2014-10_
GBT5783-M10 x 20—A2L g OIL FILLING PIPE WELDMENT 2 2011-11_
JBT982-33 20 £y 2 A BOLT 1 2014-10_
24 |FTS500A.55.010 PRT; 28 K B B COMBINED SEAL GASKET 1 2010-04_
24 |FT500A.55.010 PRTIE8 AR S L LIFTER AND OPERATION ASSEMBLY 1 2010-04_
LIFTER AND OPERATION ASSEMBLY
24 |TB504.551A.1 PRF-ER B 1

LIFTER ASSEMBLY
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TB504.551A—-1 S55.1-#EF#82€hC 8 —1 LIFTER INSTALLATION ASSEMBLY-7-1

bR =2 HFR B ¥
No. Code Description Quantity Remark
0 |TB-B02223 TBHRF#s4EE 1 TOOL KIT 1 2014-01_
1 |FT300.55B.016¢c LR IS8 1 2011-11_
1.1 |FT700.55D.136 WP RESPIRATOR COVER 1 2011-11_
1.1 |FT700.55D.136 WP RESPIRATOR COVER 1 2011-11_
1.2 |GBT893.1-26 FLA P SNAP RING 1 2011-11_
1.3 |FT650.40.167 JEE R SEAT PLATE 2 2011-11_
1.4 |FT700.55D.109 RSN BREATH FILTER ELEMENT 1 2011-11_
1.5 |FT300.55B.164 Il 48 < 20 BREATHER BRACKET 1 2011-11_
1.6 |FT300.55B.027A I S B Ry BREATHER CONNECTING PIPE WELDMENT 1 2011-11_
10 |GBT5783-M8X25-A3L 7N A Sk g A L BOLT 2 2011-11_
11 |GBT93-8-AO0P HSE SPRING WASHER 6 2011-11_
12 |FT300.55B.026 AR A OIL FILLING PIPE WELDMENT 1 2011-11_
13 |GBT3452.1-32.5X1.80G WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
14 |FT300.55B.022a R A OIL DIPSTICK UNIT 1 2011-11_
15 |GBT6170-M12-A3L 2B NUT 2 2011-11_
16 |GBT93-12-A0P g WASHER 9 2011-11_
17 |TB300.55-01 WK A 8.8—A3L STUD 2 2010-05_
18 |FT500A.55.104 e BOLT 2 2010-05_
19 |FT300.55B.121a LiRllikEd: SH OIL CONVEYING PIPE NUT 1 2011-11_
2 |GBT5783-M10X20-8.8-A3L NSk A BOLT 2 2010-04_
2 |GBT5783-M10X20-8.8-A3L VaY: BSii BOLT 2 2010-04_
20 |IBT982-22 20 Ay B COMBINED SEAL GASKET 3 2011-11_
21  |FT300.55B.024 T A KR S A OIL DISCHARGING PIPE WELDMENT ASSEMBLY 1 2011-11_
22 |FT300.58.101 Uy HOLLOW BOLT 1 2011-11_
23 |GBT5783-M12X40-A3L g BOLT 3 2011-11_
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TB504.551A—1 55.1—42FF- BB H0 24 mli— 1(4E)

bR =2 HFR B 3
No. Code Description Quantity Remark
24 |TB504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2010-04_
25 |GBTS5783-M12X100—-A3L 7N A Sk g A A e BOLT 2 2011-11_
GBT97.1-10-AOP HHE WASHER 4 2011-11_
4 |GBT93-10 HE 10 WASHER 10 2 2011-11_
5 |GBT6170-M10-A2L 2B NUT 2 2011-11_
6 |GBTS5783-M8X35-A3L Vay; PN Titecs 14 BOLT 4 2011-11_
7 1Q67512 AT HOSE RING HOOP 2 2011-11_
8 |FT300.55B.169 NG A B I AE 2 BREATHER CONNECTING RUBBER HOSE 2 1 2011-11_
9 |TA700.55A.7 W2 PLUG,THREADED 1 2013-05_
9 |FT300.55B.029 A ZE R AT OIL PIPE PLUG ASSEMBLY 1 2011-11_
9.1 |FT700.55D.029 FREM I HANDLE WHEEL ASSEMBLY I 1 2011-11_
9.2 |IBT982-8 HEHE COMBINED GASKET 1 2011-11_
9.3 |FT700.55D.129 M COVER PLATE 1 2011-11_
9.4 |FT300.55B.165 KERE TENSION RUBBER SLEEVE 1 2011-11_
9.5 |FT300.55B.166 R L B ADJUSTING NUT 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.552C 55.2— 32T 38 EEUMLH B il 55.2-LIFTER CONTROL MECHANISM ASSEMBLY

bR = ZFR e
No. Code Description Quantity Remark
1 |TB504.552A-05 PEEATFRIR POSITION ADJUSTING SIGN 1 2011-11_
10 |GBT95-8-A0P SR WASHER 4 2011-11_
11 |GBT91-2X16—A0P FF 114 PIN 4 2011-11_
12 |GBT894.1-18 4 RETAINER RING 2 2011-11_
13 |TB504.552A-03 Je e H g NYLON WASHER 1 2011-11_
14 |TB504.552A.3 BFRE CONNECTING ROD WELDMENT 1 2004-01_
14 |TB504.552A.3a ERE CONNECTING ROD WELDMENT 1 2010-04_
15 |[TB504.552A.2 BARLEBRIEA LIFTER LEFT CONTROL PRESSURE UNIT 1 2004-01_
15 |TB504.552A.2b RABLEBRNES LIFTER LEFT CONTROL PRESSURE UNIT 1 2011-09_
15 |TB504.552A.2a BT RE A LIFTER LEFT CONTROL PRESSURE UNIT 1 2010-04_
15.1 |TB504.552A.2b.1 PRI BRNIES LIFTER LEFT CONTROL WELDMENT 1 2011-09_
15.2 |TB504.552A.1-01 RRE NYLON SPACER BUSH 1 2011-11_
16 |TB504.552A.1a T BAERNE & LIFTER RIGHT CONTROL PRESSURE UNIT 1 2010-04_
16 |TB504.552A.1 RABLBRINES LIFTER RIGHT CONTROL PRESSURE UNIT 1 2004-01_
16 |TB504.552A.1b BT RIES LIFTER RIGHT CONTROL PRESSURE UNIT 1 2011-09_
16.1 |TBS504.552A.1b.1 RIS L BRWNES LIFTER RIGHT CONTROL WELDMENT 1 2011-09_
16.2 |TB504.552A.1-01 RRE NYLON SPACER BUSH 1 2011-11_
17 |TB504.552A-01 il ROTATING SHAFT 1 2011-11_
18 |GBT5783-M8X35-8.8—A2L Vay: BS i BOLT 2 2011-11_
19 |GBT93-8-A0P Hupg| WASHER 2 2011-11_
2 |TB504.552A-04 JIEATFRIR FORCE ADJUSTING SIGN 1 2011-11_
20 |GBT97.1-8-A0P SR WASHER 2 2011-11_
21 |TB504.552C.3 HEFIRE CONNECTING ROD WELDMENT 1 2004-01_
21 |TB504.552C.3a EFRE CONNECTING ROD WELDMENT 1 2010-04_
3 |TB504.552-04 TR AT HANDLE HEAD ASSEMBLY 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.552C 55.2— 2T - g AL B U(£E)

=3 %= LA B ¥
No. Code Description Quantity Remark

4 |GBT62-M5-A2L BT W B BUTTERFLY NUT 2 2011-11_

5 |GBT93-5-A0P T 2R B WASHER 2 2011-11_

6 |TB504.552-03 FRAS AR LIMIT PLATE 2 2011-11_

7 |TB504.552.5 FR A7 8RR A LIMITING BOLT WELDMENT 2 2011-11_

8 | TB504.552A-02 s DUST COVER 1 2009-12_

8 | TB504.552A—-02a B E DUST COVER 1 2011-09_

9 |GBT68-M4X10-A2L AR IRET 2 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.551A-2 55.2-#EF#83<hc B —2 LIFTER INSTALLATION ASSEMBLY-7-2

bR = ZFR e
No. Code Description Quantity Remark
0 |[TBS504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
0.1 |TB504.551B.1.1 S BEAERAMLAG 2 BT DISTRIBUTOR CONTROL MECHANISM ASSEMBLY 1 2011-11_
0.3 |TB504.551A.1.1 AYEE R HL A AR DISTRIBUTOR CONTROL MECHANISM ASSEMBLY 1 2010-04_
1 |TB504.551.1.1.4 FIVEA U e R FORCE ADJUSTING ECCENTRIC WHEEL 1 2011-11_
10 |GBT93-10-A0P T i B i 4 WELDMENT ASSEMBLY 2
WASHER
11 |GBT6170-M10— A3L |Eidhayz:l S8 2
12 |TB504.551.1.1-01 )R NUT 1 2011-11_
13 |GBT91-2x 12 B 2x12 RETAINER 2
14 |GBT62-M6-A2L WETE R B PIN 2
15 |GBT96-6-A0P HupE 6~ AOP BUTTERFLY NUT 4
WASHER
16 125.55.131 ER AR 2 2011-11_
17 |TB504.551B.1.1-02 LT R TEAR HANDLE PRESSING SPRING 1 2011-11_
18 |TB504.551.1.1.1 A R POy POSITION ADJUSTING SECTOR PLATE 1 2011-11_
19 |FT65.57.103 TR R ET POSITION ADJUSTING ROCKER WELDMENT 2 2011-11_
2 |GBT3452.1-6.9X1.80G WSS OTEAR I % £ HANDLE PRESSING SCREW 1
O-SEAL RING
20 |TB504.551.1.1.2 TR R 1 2011-11_
21  |TB504.551B.1.1-01 JIVE R IR FORCE ADJUSTING ROCKER WELDMENT 1 2011-11_
3 |TB504.551.1.1.3 ARV IT AN Y Y5 FORCE ADJUSTING SECTOR PLATE 1 2011-11_
4  |GBT3452.1-17.0X1.80G T HES B H OFEAZ i 2 4 Pl POSITION ADJUSTING ECCENTRIC WHEEL 1
5  |GBT3452.1-41.2X3.55G WSS OTEAR I % 1 WELDMENT ASSEMBLY 1
O-SEAL RING
6 |GBT1099.1-2.5X3.7X10 4 7] gt O-SEAL RING 1
7 |GBT1099.1-3X5X13 e ] e 1
8  |TB504.551.1.1-04 (BB SEMICIRCLE KEY 2 2011-11_
9 |GBT898-M10X65-A2L PAESYES SEMICIRCLE KEY 2
9 |GBT898-M10X65-A2L pEN Y SPACER BUSH 2
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TB454—Q161Y20KHE Hi #l

TB504.551A-3 55.3-#EF#%2<HC B -3 LIFTER INSTALLATION ASSEMBLY-7-3

bR =2 ZFR e ¥
No. Code Description Quantity Remark
2 |TB504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 |GBT5782-M8X45 NSk IR BOLT 4 2011-11_
10 |T30.57.144B B[] [ ONE-WAY VALVE SPRING 1 2011-11_
11 |GBT3452.1-19X2.65 WA 3 HOTEAR I 25 4 el O-SEAL RING 1 2011-11_
12 |T30.57.142B FA ] R4 ONE-WAY VALVE BODY 1 2011-11_
13 |T30.57.143B L[] &) ONE-WAY VALVE SEAT 1 2011-11_
14 |KM550.55.120E AT asE ik DISTRIBUTOR HOUSING 1 2011-11_
15 |JBT982-10 A HHE COMBINED SEAL GASKET 2 2011-11_
15  |IBT982-10 2 A COMBINED SEAL GASKET 2 2011-11_
16 |JBT1000-M10X1 NFIRZE HEXAGON SCREW PLUG 2 2011-11_
17 |FT500B.55.246 TR INTERCEPTING VALVE 1 2011-11_
18 |GBT3452.1-11.8X2.65 O£ 1 O RING 1 2011-11_
18 |GBT3452.1-11.8X2.65 WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
19 |FT500B.55.107 Sy Teds R DISTRIBUTOR SUPPORT SEAT 1 2011-11_
2 |GBT93-8 HES WASHER 8 8 2011-11_
20 |TS300B.55.211 L A R e SPRING SEAT OF SAFETY VALVE 1 2011-11_
21 | TS300B.55.210 FREFT ALUMINUM GASKET 1 2011-11_
22 |12.55.218 e R SAFETY VALVE SPRING 1 2011-11_
23 |TS300B.55.209 AR A SAFETY VALVE BODY 1 2011-11_
24 |GBT308-¢ 61 ER BALL 1 2011-11_
25 |GBT6173-M16X1.5 Vaviil: 35 HEXAGON NUT 1 2011-11_
26 |TS300B.55.251 R SCREW 1 2011-11_
27 |GBT3452.1-13.2X2.65 ES 3 OTEM IR 25 £ Rl O-SEAL RING 1 2011-11_
28 |KMS550.55.023 1 FE R, PISTON 1 2011-11_
29 1520.55.143 P41 RETAINER RING 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TB504.551A—3 55.3— 2 FF- BB D 04 pli—3(4E)

=3 %= LA B ¥
No. Code Description Quantity Remark
3 |GBTS5782-M8X50 VaViiby Yo BOLT 4 2011-11_
30 |GBT3452.1-90X5.3 WS B OFEAR i 25 £ ] O-SEAL RING 1 2011-11_
31 |FT500B.55.106 Nl ARz OIL CYLINDER BODY 1 2011-11_
32 |GBT3452.1-17X2.65 OZIpE O-RING 4 2011-11_
4 |JBT1000-M12X1.5 7N g HEXAGON SCREW PLUG 2 2011-11_
5 |IBT982-12 2 Ao B COMBINED SEAL GASKET 2 2011-11_
6 |GBT3452.1-25.7X2.65 WS B OFEAR i 25 4 ] O-SEAL RING 1 2011-11_
6 |GBT3452.1-25.7X2.65 WS 3 OTEAZ Jise 2% 45 B O-SEAL RING 1 2011-11_
7  |GBT1235-24X2.4 o)A ] O-RING 1 2011-11_
8  |YT300A.55.124 B R A ONE-WAY VALVE SLEEVE 1 2011-11_
9 |T30.57.164 B o) A ONE-WAY VALVE BODY GASKET 1 2011-11_
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TB504.551A—4 55.4-#EF453<hL 8 i—4 LIFTER INSTALLATION ASSEMBLY -4

bR =2 ZFR e
No. Code Description Quantity Remark
2 |TB504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 |TS300B.55.187 SR ADJUSTING VALVE 1 2011-11_
10 |TS300.55.172 Eanil MAIN CONTROL VALVE 1 2011-11_
11 |25.55.184 T5] Y ) L SPRING 1 2011-11_
12 125.55.176 [l VTR S 1 2 OIL RETURN VALVE REAR PLUG 1 2011-11_
13 |GBTS783-M6X20 [ BOLT 4 2011-11_
14 |KR130.55.183 IRk VALVE FRONT COVER 1 2011-11_
15 125.55.181 Bt MAIN CONTROL VALVE SPRING 1 2011-11_
16 |GBT1235-26X2.4 O O-RING 3 2011-11_
17 |TS300.55.217 EsEauiIES MAIN CONTROL VALVE SLEEVE 1 2011-11_
2 |GBT1235-8X1.9 O O-RING 1 2011-11_
3 |KR130.55.105 WEE SEAL SLEEVE 1 2011-11_
4 |GBT3452.1-19X1.8 WES 3 OTEA IR 25 £ Rl O-SEAL RING 2 2011-11_
S |GBTI1235-22X2.4 O O-RING 1 2011-11_
6 |KR130.55.103 BN OIL RETURN VALVE BODY 1 2011-11_
7 125.55.180 FRAS LIMIT PLATE 1 2011-11_
8 |GBT93-6 Hup WASHER 8 2011-11_
GBT5783-M6X10 VAV BN e BOLT 4 2011-11_
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TB504.551A-5 55.5-#EF#% 2l B -5 LIFTER INSTALLATION ASSEMBLY-5

bR =2 HFR e ¥
No. Code Description Quantity Remark
2 |TB504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 |GBT879-4X20 et PIN 1 2011-11_
10 |FT500A.55.104B $ETHA8 b3 LIFTER UPPER COVER 1 2011-11_
11 |GBT93-8 HJE8 WASHER 8 11 2011-11_
12 |GBT5781-M8X20 IS SRR 2R B C L 7 2011-11_
13 |GBTS781-M8X35 IS H KRR AR B C 4 2011-11_
14 |25.55.146L Hekr2 PUSH ROD SLEEVE 1 2011-11_
15 [25.55.145L TR EE FORCE ADJUSTING SEAL SLEEVE 1 2011-11_
16 |GBT1235-11X1.9 O O-RING 1 2011-11_
17 |GBT3452.1-16X1.8 WES BN OTEAR I % £ O-SEAL RING 1 2011-11_
18 125.55.158 HSEFT SPRING ROD 1 2011-11_
19 125.55.159 S AR SPRING SEAT 1 2011-11_
2 |E300.55.140A BT TR T4 SPEED DROP VALVE HAND WHEEL 1 2011-11_
2 |E300.55.140A eI N S it SPEED DROP VALVE HAND WHEEL 1 2011-11_
20 |25.55.157 WANGRTELS FORCE ADJUSTING SPRING 1 2011-11_
21 |25.55.160 HSE R R SPRING PRESSURE PLATE 1 2011-11_
22 |25.55.161 2B NUT 1 2011-11_
23 |GBT119-C4X14 [ A £ PIN 1 2011-11_
24 ]25.55.162 sty DUSTPROOF COVER 1 2011-11_
25 |GBT119-B3X40 et PIN 1 2011-11_
26  |YT300A.55.121 bRk UPPER PULL ROD CONNECTING JOINT 1 2011-11_
27 |GBT91-5X36 et PIN 2 2011-11_
28 |GBT97.1-22 HHE WASHER 1 2011-11_
29 25.56.030 B R A B A, LOCKING PIN AND RING ASSEMBLY 1 2011-11_
3 |GBT3452.1-11.2X2.65 WES BN OTEAR I % £ O-SEAL RING 2 2011-11_
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TB504.551A—5 55.5— 42 FF- BB D 24 pli—5(48)

bR =2 ZFR e ¥
No. Code Description Quantity Remark
30 |GBT97.1-20 g WASHER 1 2011-11_
31 |FT500A.55.128 R PR S UPPER SUSPENSION POINT ROCKER SEAT 1 2011-11_
32 |450.55.167 PR TR ROCKER CONNECTING PIN 1 2011-11_
33 |FTS500A.55B.182 REE R ROCKER FRONT CONNECTING PIN 1 2011-11_
34 |FT500A.55.106 PERF bR ROCKER UPPER CONNECTING PIN 1 2011-11_
35  |FT500B.55.130A R R UPPER JOINT ROCKER ARM 1 2011-11_
4 |YT300A.55.116 TR AR LOW SPEED CONTROL LEVER 1 2011-11_
5 |GBT91-4X20 et PIN 1 2011-11_
6 |IBT982-22 2 A COMBINED SEAL GASKET 1 2011-11_
7 |GBT5786-M22X1.5X20 NSk IR BOLT 1 2011-11_
8 |TB504.551A.1-01 IR TR LIFTER HOUSING 1 2011-11_
9 |FT500A.55.103 i UPPER COVER PAPER GASKET 1 2011-11_
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TB504.551A—6 55.6—f 14 MLt il—6 LIFT ASSEMBLY-6

bR = ZFR e

No. Code Description Quantity Remark
2 |TB504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 ]300.55.130 498 PLUG 1 2011-11_
10 |FT500B.55.102 HEM AR AR OIL INLET CONNECTING PLATE PAPER GASKET 1 2011-11_
11 |GBT3452.1-15X1.8 WA 3 HOTEAR I 25 4 el O-SEAL RING 2 2011-11_
12 |FT500B.55.103 BiiRliik=1 OIL INLET PIPE 1 2011-11_
13 |GBT3452.1-22.4X1.8 O#l O-RING 1 2011-11_
14 |FT500B.55.197 498 PLUG 1 2011-11_
15 |GBT1235-24X2.4 O M O-RING 1 2011-11_
16 |TS300B.55.110 PR SPRING HOOK 1 2011-11_
17 |GBT898-AMI16X40 Wk STUD 2 2011-11_
18 |FT500B.55.118 B LOCK SHIM 1 2011-11_
19 |GBT6170-M16 2B NUT 2 2011-11_
2 IGBT3452.1-15X2.65 WES 3 OTEA IR 25 £ Rl O-SEAL RING 1 2011-11_
20 |FT500B.55.120 oy WASHER 1 2011-11_
21 |FT500B.55.121 B LOCK SHIM 1 2011-11_
22 |FT500B.55.125 VIR OIL CYLINDER BOLT 2 2011-11_
3 1300.55.131-132 VLR ADJUSTING WASHER 999 2011-11_
4 1300.55.133 THIT 22 A 1R L SAFTY VALVE SPRING OF OIL CYLINDER 1 2011-11_
S 1300.55.134 VHITRL 22 2 R A SAFTY VALVE BODY OF CYLINDER 1 2011-11_
6 |FT500B.55.108A HEHIERE R OIL INLET CONNECTING PLATE 1 2011-11_
7 IGBT93-10 10 WASHER 10 6 2011-11_
8 |GBT5781-M10X30 IS SR IR AR B C L 4 2011-11_
9 |GBT5783-M10X25 [ BOLT 2 2011-11_
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TB504.551A=7 55.7— T H4e B l—7 LIFT ASSEMBLY -7

bR = ZFR e ¥
No. Code Description Quantity Remark
2 |TB504.551A.1a PEFFAR S AL LIFTER ASSEMBLY 1 2011-11_
1 |GBT5781-M10X20 NSk IR BOLT 2 2011-11_
1 |GBT5781-M10X20 NS M AR A CL 2 2011-11_
10 |FTS500B.55.113E WEETHE INNER LIFTING ARM 1 2011-11_
11 |FT500B.55.114D 5 FE TR PISTON TOP ROD 1 2011-11_
12 |GBT97.1-5 S WASHER 1 2011-11_
13 |GBT91-2X12 T 4 PIN 1 2011-11_
14 |KM550.55.105-1 LHESS SHAFT SLEEVE 1 2011-11_
15 |GBT5783-M10X35 VaYiBS 1o BOLT 1 2011-11_
16  |KMS550.55.109 LY CAM 1 2011-11_
17 |FT500B.55.104B LB SHAFT SLEEVE 1 2011-11_
18 |FT500B.55.197 498 PLUG 1 2011-11_
19 |GBT3452.1-22.4X1.8 OZlME O-RING 1 2011-11_
2 |GBT93-10 10 WASHER 10 5 2011-11_
20 |FT300.55B.121a s R B OIL CONVEYING PIPE NUT 1 2011-11_
21 |GBT3452.1-12.5X2.65 OJE % £:1 O RING 1 2011-11_
22 |GBT5783-M10X25 g BOLT 2 2011-11_
23 |FT300.55B.120a TR R A Sk HYDRAULIC OUTLET PIPE JOINT 1 2011-11_
24 |GBTI1235-16X2.4 O O-RING 2 2011-11_
25  |FT500B.55.105 A OIL OUTLET PIPE 1 2011-11_
26 |GBT1235-24X2.4 O O-RING 1 2011-11_
27 |GBTS5781-M6X16 IS SR IR AR B C L 2 2011-11_
28 |GBT93-6 HHE WASHER 2 2011-11_
29 | YT300A.55.122 TR R A7 i INTERCEPTING VALVE LIMIT PLATE 1 2011-11_
3 |FT500B.55.127 PRI i LIFTING ARM PRESSURE PLATE 2 2011-11_
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TB504.551A—7 55.7—42FF- BB 0 24 pli—7(48)

bR = ZFR e 3
No. Code Description Quantity Remark
30 |BY350.55.163 VAT PR MEAT A ADJUSTING VALVE SOLENOID HANDLE 1 2011-11_
31 |FT500B.55.126 TR R VAT T INTERCEPTING VALVE ADJUSTING ROD 1 2011-11_
32 |GBTI1235-13X1.9 O M O-RING 2 2011-11_
4 |FT500A.55B.016 T BB LIFTING ARM ASSEMBLY 2 2011-11_
5 IFT500B.55.115A $2T+-4hEB LIFTING SHAFT SLEEVE B 2 2011-11_
6 |GBTI1235-60X5.7 O O-RING 2 2011-11_
7 |FT500B.55.122A i SHAFT SLEEVE 1 2011-11_
8  |FT500A.55.110 T4 LIFTING SHAFT 1 2011-11_
9 |GBT882-B5X65 B PIN 1 2011-11_
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FT500A.56B.001Suspension mechanism assembly-1




TB454—Q161Y20KHE Hi #l

FT500A.56B.001-1 56.1-&+:H#0m~1 SUSPENSION MECHANISM ASSEMBLY -1

bR =2 HFR e
No. Code Description Quantity Remark
1  |GBT899-AMI16-M16X1.5X45-A3L WK 8.8—A3L STUD 8 2011-11_
10 |FT300.56A.103 kS COVER 4 2011-11_
11 |FT300.56A.016a FRASAF A2 g LIMIT ROD ASSEMBLY 2 2011-11_
11.1 |FT300.56A.023 FRAIFF 8 e 4 A LIMITING ROD LOCK PIN ASSEMBLY 1 2011-11_
11.2 [FT300.56A.161 FRASE AR T BT LIMITING ROD ADJUSTING SCREW 1 2011-11_
11.3 |GBT6170-M22-A3L 1 BUIS IR RS NUT 1 2011-11_
11.4 |FT300.56A.022a g AR A EXTENSIBLE GUIDE PIPE WELDMENT 1 2011-11_
11.5 |FT300.56A.021a FRGEFTBR BT EXTENSIBLE ROD BALL ASSEMBLY 1 2011-11_
12 |GBT91-4X36-A0P FF 1144 PIN 4 2011-11_
13 |GBT6178-M20-A3L 12U 7S Fry A IR NUT (PAGESI) 4 2011-11_
14 |GBT97.1-20-A0P g WASHER 2
14 |GBT97.1-20-A0P Hup WASHER 2
15 |FT300.56A.110a RO S e 4 LIMITING ROD REAR CONNECTING PIN 2 2011-11_
16 |FTS500A.56.012 R A LOWER PULL ROD ASSEMBLY 2 2011-11_
16 |FT500A.56.012 TRIFF AT LOWER PULL ROD ASSEMBLY 2 2011-11_
17 |FT300.56A.111a &4 ROUND BOARD 2 2011-11_
18 |FT300.56B.015 e IR R A LEFT LOWER PULL ROD SEAT WELDMENT 1 2011-11_
19 |FT300.56A.017 2 BROIAT S AR A1 LEFT LIMITING ROD BRACKET WELDMENT 1 2011-11_
2 |FT300.56B.014 R R A RIGHT LOWER PULL ROD SEAT WELDMENT 1 2011-11_
3 |GBT93-16-A0P TS SPRING WASHER 16 2011-11_
4 |GBT6171-M16X1.5—-A3L JEEVay =l SHE NUT 8 2011-11_
5 |FT300.56A.102 PR FFICHE 4 LIMITING ROD CONNECTING PIN 2 2011-11_
5 |FT300.56A.102 PR T IpCER 4 LIMITING ROD CONNECTING PIN 2 2011-11_
6 |FT300.56A.019 o BRI RIGHT LIMITING ROD BRACKET WELDMENT 1 2011-11_
7 |GBT5783-M16X40—A3L NSk A BOLT 8 2011-11_
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FT500A.56B.001Suspension mechanism assembly-1




TB454—Q161Y20KHE Hi #l

FT500A.56B.001—1 56.1—E+EHH) 24 i —1(4%)

N2 R AR Ko 3
No. Code Description Quantity Remark

GBT91-5X32-A0P 144 PIN 4 2011-11_
9 |GBT882-B18X55-A0P Al PIN 2 2011-11_
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FT500A.56B.001Suspension mechanism assembly-2

Lower tie rodassembly § %




TB454—Q161Y20KHE Hi #l

FT500A.56B.001-2 56.2—- &AM -2 SUSPENSION MECHANISM ASSEMBLY -2

=2 = ZFR e ¥
No. Code Description Quantity Remark
1.1 |GBT91-2X10-A0P FE 4 PIN 1 2011-11_
1.2 |GBT97.1-6-A0OP SR WASHER 1 2011-11_
1.3 |FT300.56A.020b JEE MR AR A SEAT PLATE WELDMENT 1 2009-09_
1.3 |FT300.56A.020a JERR IR SEAT PLATE WELDMENT 1 2001-01_
1.4 |FT300.56A.216 i R LOCKING CLAMP 1 2011-11_
2.1 [FT500A.56.026 R AT RIS AL UPPER PULL ROD FRONT ADJUSTING ROD 1 2011-11_
2.2 |GBT6173-M27X2-A3L Ay cRi/LE-SEs ASSEMBLY 1 2011-11_
2.3 |FT500A.56.130 ERE s NUT 1 2011-11_
2.4 |GBT6173-M27X2-LH-A3L 7N F R B ADJUSTING SOLENOID 1 2011-11_
2.5 |FT500A.56.024 R R AR NUT 1 2011-11_
UPPER PULL ROD REAR ADJUSTING ROD
2.6 |FT65.56.015 R S ASSEMBLY 1 2011-11_
3 |FT500A.56.101 PETHHT LIRS 2 2011-11_
4.1 |FT500A.56.107 PETHRF F I UPPER PULL ROD LOCK PIN ASSEMBLY 1 2011-11_
42 |GBT6171-M27X2-Zn.D |Eidhayz:l S8 LIFTING ROD UPPER CONNECTING PIN 1 2011-11_
4.3 |FT500A.56.033 PETHFT IR R A LIFTING ROD UPPER CONNECTING FORK 1 2011-11_
NUT
4.4 |GBT6171-M27 x 2-A3L 2P LIFTING ROD SOLENOID WELDMENT 1 2011-11_
4.5 |FT500A.56.108 BT R 1 2011-11_
4.5 |FT500A.56.108 FETFHF T NUT 1 2011-11_
5  |FT500A.56.118 g LIFTING ROD LOWER CONNECTING FORK 2 2011-11_
6 |GBT91-5X40-A0P T 4 LIFTING ROD LOWER CONNECTING FORK 2 2011-11_
WASHER
7 IFT300.56A.112 PRFFT B PIN 2 2011-11_
8 IGBT97.1-24-A0P Hupg| 2011-11_
8 |GBT97.1-24-A0P HHE LIFTING ROD LOWER CONNECTING PIN 2011-11_
9 |GBT91-5X32-A0P TF O WASHER 2 2011-11_
WASHER
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FT454.581.001 Fuel pump oil pipe assembly
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TB454—Q161Y20KHE Hi #l

FT454.587.001 58—JZ 4 ik

=2 = ZFR e
No. Code Description Quantity Remark
0 |FT450.58.040-5 WP T8 OIL SUCTION FILTER ELEMENT 1 2011-11_
1 |FT300.58.101 EEOIN Y HOLLOW BOLT 1 2011-11_
10 |FT404.58X.011 JEEWARI:: k=P 59 PRESSURE OIL PIPE ASSEMBLY-1 1 2011-11_
12 |GBT93-8-A0P g WASHER 10 2011-11_
13 |GB3452.1-15%2.65 OJ B 15%2.65 O-RING 1
14 |FT304.58L.010 Yk GEAR PUMP 1 2011-11_
15 |GBT70.1-M8X40-A2L 7S A A SR T SCREW 4 2011-11_
17 |FT400.58X.015 Tk g Ay OIL SUCTION SHORT PIPE WELDMENT 1 2011-11_
18 |GBT5783-M8X25-A2L A BOLT 2 2011-11_
19 [QC67632 BHURATAL B RS S B-TYPE WORM TRANSMISSION HOSE CLAMP 4 2011-11_
2 |IBT982-22 2 G e COMBINED SEAL GASKET 2 2011-11_
20 |FT450.58.103 WA OIL SUCTION HOSE 1 2009-09_
21 |FT450.58.040 JEIMAR B OIL FILTER ASSEMBLY 1 2011-11_
22 |GBT5783-M8X16-A2L A BOLT 2 2011-11_
23 |GBT95-8-A0P SR WASHER 2 2011-11_
24 |FT450.58.103 WK OIL SUCTION HOSE 1 2009-09_
24 |FT300.58A.104 W R4 OIL SUCTION HOSE 1 2004—01_
3 |FT450.58X.011 RS e OIL SUCTION PIPE WELDMENT 1 2011-11_
4 |FT700.58A.101 REXEE LA JOINT 2 2011-11_
5 IGBT6170-M6-A2L 2251 NUT 3 2011-11_
6 |GBT93-6—A0P THSE SPRING WASHER 3 2011-11_
7 |FT300.58.013 T e 5 IR A OIL PIPE CLAMP AND RUBBER WASHER 6 2011-11_
8  |GBT5783-M6X30-A2L [ BOLT 3 2011-11_
9  |FT450.58.012 JE J7ilaE sk PRESSURE OIL PIPE ASSEMBLY 1 2011-11_
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TB504.582C 58.2— % M4 IR EEAM LM B ik 58.2-MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY

bR = ZFR e 3

No. Code Description Quantity Remark
0 |TB504.582C-2 58.2.2~Z M (PN L -2 MULTI-WAY VALVE CONTROL MECHANISM 0 2010-06_
0 |TB504.582C-1 58.2.1- % F& IR IML I A 5~ 1 ASSEMBLY-2 0 2010-06_
0 |TB504.582C-1 £ IR BB A -1 MULTI-WAY VALVE CONTROL MECHANISM 0 2010-06_
0 |TB504.582C-3 58.2.3-Z BRI MLIY S -3 ASSEMBLY-1 0 2010-06_
1 |FT354.58C.019b £ W IS HE A S -2 MULTI-WAY VALVE CONTROL MECHANISM 1 2014-06_

ASSEMBLY-1

1 |FT354.58C.015b Z B IR A Bk -4 MULTI-WAY VALVE CONTROL MECHANISM 1 2014-06_
1 |FT354.58C.017a £ W& IS HE A sk - 1 ASSEMBLY-3 1 2014-06_
1 |FT354.58A.018b Z H A S MULTI-WAY VALVE OIL INLET PIPE 1 2014-06_
1 2

TB504.552-04 FARK B ASSEMBLY-2

MULTI-WAY VALVE OIL OUTPUT PIPE
ASSEMBLY-4

MULTI-WAY VALVE OIL INLET PIPE
ASSEMBLY-1

MULTI-WAY VALVE OIL INLET PIPE ASSEMBLY
HANDLE HEAD ASSEMBLY
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TB504.582C % B [R# 4 HLH) 2 Hi-1
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TB454—Q161Y20KHE Hi #l

TB504.582C—1 58.2.1- L R#EH MM M ~1 MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY-1

=2 = ZFR e 3
No. Code Description Quantity Remark
0 [8A5131906 AR S AL SAFETY VALVE ASSEMBLY 1 2010-06_
FT654.58B.102 REA M EEE kAL STRAIGHT THREAD JOINT BODY 1 3 2010-06_
10 |GBT6170-M10-A3L 2851 NUT 3 2010-06_
11 |FT700.58A.101 REXEEEE LA JOINT 1 2010-06_
12 |FT354.58C.017 £ B S HE A Sk - 1 MULTI-WAY VALVE OIL INLET PIPE 1 2010-06_
ASSEMBLY-1
2 |IBT982-22 2 A 3 2010-06_
3 |FT354.58C.019a £ B ISHE A Sk -2 COMBINED SEAL GASKET 1 2010-06_
4 |FT354.58C.016a 22 B 1R [ A5 S B MULTI-WAY VALVE OIL INLET PIPE 1 2010-06_
S |FT354.58D.015¢ 2 BRI S GRA ASSEMBLY -2 1
6 |GBT93-10-A0P T i B i 4 MULTI-WAY VALVE OIL RETURN PIPE 4 2010-06_
ASSEMBLY
7 IGBT5783-M10X30-A3L A MULTI-WAY VALVE BRACKET WELDMENT 1 2010-06_
8  IGBT5782-M10X70-A2L NSk IR WASHER 3 2010-06_
9 |FT654.58B.020 Z B B 1 2010-06_
BOLT
BOLT

MULTI-WAY VALVE ASSEMBLY
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TB504.582C % % 45 2 MR B0 -2

A
e
i

% B4 1 M EEDFS0F
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TB504.582C~-2 58.2.2—-Z iR EEHHIA B -2 MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY -2

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 |FT654.58.107 201 HOLLOW BOLT -1 3 2010-06_
10 |FT354.58A.030 Pedtdg 3k QUICK CHANGING JOINT 4 2010-06_
11 |FT354.58A.104 Bl ek BRITISH SYSTEM OIL PIPE JOINT 4 2010-06_
12 |GBT3452.1-12.5X2.65G WE S Bl HOTEAR 4% 4 Pl O-SEAL RING 4 2010-06_
13 |GBT6173-M22X1.5-A3L Ay cRi/LE-SEs NUT 4
14 |FT354.58A.015¢ Z B IR A Bk -4 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2009-09_
14 |FT354.58A.015b 2 M BRI Tl S -4 ASSEMBLY -4 1 2010-06_
15 |FT654.58B.102 R SE WA RIE S LN MULTI-WAY VALVE OIL OUTPUT PIPE 2 2010-06_
16 |FT354.58A.014C 2 B IR s S -3 ASSEMBLY -4 1
17 |FT354.58A.016b 2 BRI s e - 1 STRAIGHT THREAD JOINT BODY 1 1
MULTI-WAY VALVE OIL OUTPUT PIPE
17 |FT354.58A.016¢c 2 B IR A - 1 ASSEMBLY-3 1 2010-06_
18 |FT354.58A.017b 2 M RRI R T S -2 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
18 |FT354.58A.017c Z 5 1 A A Bk -2 ASSEMBLY-1 1 2009-09_
18 |FT354.58A.017c z&%ﬂﬁutﬂ{ﬂa%éﬁk 2 1 2009-09_
2 |IBT982-22 HEwmaigg MULTI-WAY VALVE OIL OUTPUT PIPE 8 2010-06_
ASSEMBLY-1
3 |FT354.58C.015a 2 B IR A -1 MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
4 |FT700.58A.101 REXEEELA ASSEMBLY-2 1 2010-06_
5  |GBT3452.1-15.0X2.65G WSS OTEAR I 2 £ Pl MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
6 |FT354.58A.018a 2 B IR A -2 ASSEMBLY-2 1 2012-02_
6 |FT454.58X.011a 22 IR H S S g MULTI-WAY VALVE OIL OUTPUT PIPE 1 2010-06_
ASSEMBLY-2
7  |GBT93-8-A0P g COMBINED SEAL GASKET 2010-06_
8 |GBT5783-M8X30-A2L g 2010-06_
9 |FT354.58A.103 228 MULTI-WAY VALVE OIL OUTPUT PIPE 2010-06_
ASSEMBLY-1
JOINT
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TB504.582C % B IR HAHLHY B pR-3
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TB454—Q161Y20KHE Hi #l

TB504.582C—3 58.2.3— L IR #H MM M k—3 MULTI-WAY VALVE CONTROL MECHANISM ASSEMBLY-3

bR =2 ZFR e
No. Code Description Quantity Remark
1 | TB604.582G-01 FAHk HANDLE HEAD 2 2012-12_
1 |TB504.552-04 TR B HANDLE HEAD ASSEMBLY 2
10 |GBT97.1-8-A0P T WASHER 2 2010-06_
11 |TB504.552A-01 L3l ROTATING SHAFT 1 2010-06_
12 |GBT882-B6X28 et PIN 8
13 |FT804A.58L.133 FERIAT X RIGHT REVOLVING PULL ROD FORK 2 2010-06_
14 |GBT6170-M8-A2L 2B NUT 2 2010-06_
15 |GBT97.1-6-A0P T WASHER 10 2010-06_
16 |GBT91-2X12-A0P FF 044 PIN 10 2010-06_
17 | TB504.582A-01 YRS SCREW 2 2010-06_
18 |FT804A.58L.136 i 20X e LEFT REVOLVING PULL ROD FORK 2 2010-06_
19 |FT654.58.103 ICHE AR CONNECTING PLATE 4 2010-06_
2 |TB504.552A-02 P& DUST COVER 1 2004-01_
TB504.552A-02a i DUST COVER 1 2011-09_
20 |GBT882-B6X22 et PIN 2 2010-06_
21 |TB504.582A.1 BRI CONNECTING PLATE WELDMENT 1 2010-06_
22 |TB504.582A.2 RN A CONNECTING PLATE WELDMENT 1 2010-06_
3 |GBT68-M4X10-A2L FFRE RS IRET 2 2010-06_
4 |GBT894.1-18 P RETAINER RING 2 2010-06_
5 |TB504.552A-03 Je e H g NYLON WASHER 2 2010-06_
TB504.582A.4 Z IR BT R MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2004-01_
TB504.582H.4a Z BRI E A2 UNIT2 1 2011-09_
TB504.582H.4 £ B IR FEE A MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2010-02_
6.1 |TB504.582A.4.1 £ IR B TR A UNIT?2 1 2010-06_
6.2 |TB504.582A.1-01 RRE MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2011-11_
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TB504.582C % B IR HAHLHY B pR-3
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TB454—Q161Y20KHE Hi #l

TB504.582C—3 58.2.3—Z PR IRHMA LI B —3(4E)

bR = ZFR e ¥
No. Code Description Quantity Remark
TB504.582H.3 Z MIREY I E AL MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2010-02_
TB504.582A.3 Z R ERAFTEA UNIT 1 1 2004-01_
TB504.582H.3a Z BRI EA] MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2011-09_
7.1 |TB504.582A.3.1 £ W5 BT UNIT2 1 2010-06_
7.2 ITB504.582A.1-01 RRE MULTI-WAY VALVE CONTROL ROD PRESSURE 1 2010-06_
UNIT 1
GBT5783-M8X35-A2L VaYiBS 1o MULTI-WAY VALVE CONTROL ROD WELDMENT
9 |GBT93-8-A0P Hupg| NYLON SPACER BUSH 2 2010-06_
BOLT
WASHER
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TB300.583ASingle-circuit hydraulic pressure output assembly?2
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TB300.583A 58.3—FA sy b H B 2 58.3-SINGLE-WAY HYDRAULIC OUTPUT ASSEMBLY 2

=3 %= LA B >
No. Code Description Quantity Remark
1 |FT354.58A.104 BBk BRITISH SYSTEM OIL PIPE JOINT 1 2011-11_
2 IFT354.58A.030 Pedduigs sk QUICK CHANGING JOINT 1 2011-11_
3 |FT354.58A.103 B2k 55 DUSTPROOF COVER 1 2011-11_
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TB454—Q161Y20KHE Hi #l

TA600.62ZC 62—-%4% 62-SAFETY BELT

N2 R AR Ko 3
No. Code Description Quantity Remark

1 |TA600.62 LA LR, SAFETY BELT INSTALLATION ASSEMBLY 1 2012-01_
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FT404.74A.002Front balance weightassembly




TB454—Q161Y20KHE Hi #l

FT404.74A.002 74-HifE¢E 2, 74-FRONT BALLAST ASSEMBLY

bR =2 HFR B ¥
No. Code Description Quantity Remark
1 |GBT6170-M16-8—A3L 12475 f 18 NUT 2 2012-09_
10 |FT650.74.108 5 2L TOWING NUT 2 2011-11_
11 |FT404.74A.108 TEREIZ AR CONNECTING BOLT 1 2011-11_
2 |GBT93-16-Zn.D i v 2R 5 2 S ] WASHER 6 2011-11_
3 |GBT97.1-16 Hup WASHER 6 2011-11_
4 |GBTS5783-M16X35-Zn.D VaY: BSii BOLT 4 2011-11_
5  |FT300.74A.107 ] R 4 FIXING BRACKET 1 2011-11_
6 |FT404.74A.010 BTN FRONT BALLAST ASSEMBLY 1 2012-01_
6.1 |FT300.74A.106 [[MEEEEN BALLAST 6 2011-11_
6.2 |FT300.74A.105 [ITHEER2N BALLAST 2
7 |GBT5785-M20X1.5X80-8.8—A3L VaY: BSii BOLT 2
8 |GBT97.1-20 Hup WASHER 2 2011-11_
9 |FT300.74A.110 5| H TOWING LUG 2011-11_
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FT300.74B.001Fore balance weight frame assembly
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TB454—Q161Y20KHE Hi #l

FT300.74B.001 74-HifdEZE A, 74-FRONT BALLAST BRACKET ASSEMBLY

b s L Hit )
No. Code Description Quantity Remark
1 FT300.74B.102 FI[LMERE S 52N FRONT BALLAST BRACKET MAT BLOCK 1 2011-11_
2 FT300.74B.101 foE g BALLAST BRACKET 1 2009-11_
2 FT300.74A.101 [IGEe BALLAST BRACKET 1 2004-01_
3 GBT898-AM16-M16X70-Zn.D WK w2 A 8.8—A3L STUD 4 2011-11_
4 GBT97.1-16 R WASHER 6 2011-11_
5 |GBT93-16-Zn.D T TR i S WASHER 6 2011-11_
6 GBT6170-M16-A3L 12EE M16—-A3L NUT 4
GBT5780-M16X90-A2L VAV: B Y Y BOLT 2
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TB400.91Rear balance weight assembly




TB454—Q161Y20KHE Hi #l

TB400.91 91-J5hCHE & 91-REAR BALLAST ASSEMBLY

bR =2 HFR B

No. Code Description Quantity Remark
1 |GBT6171-M16X1.5-A3L JEitVay =l S5t NUT 3 2011-11_
2 |GBT93-16-A0P TS SPRING WASHER 6 2011-11_
3 |TB400.91-02 JEBCERET 1 REAR BALLAST SCREW I 3 2011-11_
4 | TB400.91-01 Sl E REAR BALLAST 6 2011-11_
5 | TB400.91-04 Hup WASHER 18 2004-01_
S |FT650.34.104 g WASHER 18 2009-09_
6 |TB400.91-03 JEBCERET I REAR BALLAST SCREW 1II 15 2011-11_
6 |TB400.91-03 JEBCEYRET O REAR BALLAST SCREW I 15 2011-11_
7 |TB400.91-05 LY BOLT 3 2011-11_
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